. y COMPACT TRACTORS
. . e B o : . 220 - S/N 9702946 TO 9734870 . , : . : : . I A S "
DU B . - Y 222-8/N 9706651 TO 9736998 . | ' ‘ , “ALPHABETICAL INDEX - - ' oL
.-y N o , T 224 - S/N 9708665 TO 9738336 . 1 ‘ A . LT e . :
S o R T ' : I - S Parts Catalog No B1322 s ’ ' S . S . o o o
SHRCEE PP o o 3 - ) . . ‘ I , . - Page Grid- -~ . : | ~Page ° Grid
h e L T e , b 0 Aircleaner - 4L et 9 AB Filter, Breather ... ... e .78 AB-A10-
L e Lk ' T ) B - . NOTE:»This catalog replaces, the A Battery ........; S . 6769 E12-E14 . Flywheel ............ i 17-21 . B4-BB
Le:,;. . L i T . _ - . . Catslog A1322 and all revisions. : Belt, Starter-Gengrator ........ .. 25 B12 “FuelPump ....... e 2527 B12-B14
i ' ' g - o ' ' C : ‘ . ' BreakerContagts ............... 69 - Et4 Fuel Strainer ....... el 2B B12 .
P LT ot C Lol - Lo i ’ P P—— oo © . Breather, Cr, nkcase., .......... 7-8° A8-A10. ‘FuelSystem.................: 25 ‘B12
L T o o ' : ' 1 2-95-RP-260-800 i - Camshaft .[........0......... 79 ' ABA10 . GasketKits.................... 23 B10
TR ' ' ‘ ' ' - Carburetor/. . . . .. U ..... 2527 B12-B14 ©  Govermor ...... PR .28 . . C2
ConnectingRod . . . .. e 11415 A12-B2 “Muffier ... Lo B “AB
Crankshatt ... .. P 11-15. "A12-B2 Muffler Shields .. ... ... SO 6t * “E& -
Cyhnder Block: ... . B 17-21 'B4-B8 QilPan ... .-.................1721 B4-B8 -
Cylinder Head- .. .. ... s 1721 B4-BB TPiston ...l 11495 T A12-B2,
- Electrical System'. " ..., .. ... 6769 E12-E14 " Pulley, Clutch ................ 3135  C4CH
Engine Block & "L ‘ ' SparkPlug .................... .67 . B2
Aftaching Parts .. ... . 17-21  B4-B8_ ' . - Starer-Generator ' .. . ... .l....6365 E8-E10
Exchanger, Heat . ... P . 83 .+, D12 Tank, Fuel ... ..., R co.... 250 B12
- Exhaust System ........ G 5" A6 - Throttlelinkage .......... ... 200 C2
Fan ;...33 . Cce - Valves .:...... S 7-9. AB-A10
BASIC TRACTOR SECTION
e , .-~ Page Grid . S . Page Grid -
S Axle Front ... L., oo a4 G4 . Instruments ..., e 67 E12 .
. Axle, Rear ... .. Voo ..., 4951 DB-D10 . J17HydraulicPTO .. ... ......... 89 G6
Baffies & Shrouds . .-...... ... 25 B12 . "K19FlowConfrolKit .............. g1  G8
Brakes ............. .ol 45 " D4. Model D8, D10 Wheel Weight . .. .. 7% . F6 ..
Control, Speed . .. .. . e 59 E4 . Model K8, K10 Wheel Weight . . . ... 77 F8 -
‘. . Decals ...........0......... 71-73 -+ F2-F4 . Model H26 Three Point Hitch ... 81-83 F12-F14 .
— . FElectricalSystem ............. 6789 E12-E14 - Model F27 Hitch Adapter ........ . B3 - Fi4
Lo s T Fenders T.uiiiTioi L. L..-39. . C12 - Model H22,J24 Sleeve Hitch .. .. .. 85_ Gz’
o -Frame .. ....... e Lo ... 37 .C10. ~  Model H13WeightBox.......... .. 87 G4
o © Grille ... .. ... e 37  C10 - Model H18, K18 Weight.Bracket ... 87 G4
- . Hiteh ... ... e .. 4T D6 . Model J30 Hydraulic Lift ... ... .79 - F10
P CHood i 37 C10 . Mounts, Engine ... .....0..... .. 29 Cc2
S Hydraulics . .....:..... ... 5359 D12-E4 Mount Reservoir& .
, + Coupling, Pump Drive ...... 53-55 D12:D14. Heat Exc;hanger ...... i 61 -E6
S " Hoses, Lines & Fittings- . ... ... 53 -D12 . Pulley,Clutch .......... 3135 C4-C8 .
‘ .- \ -Motor, Hydraulic Dnve..-..‘...53759’ D12-E4 ~ Seat, Operator's ... 3¢ C12
: S PUMP L v....n.. 5356 D12-E14 . . Steeringwr\eel&eéar.._..'....._. 43 D2
o Valve, Control .....:..,.... . 53-67. D12-E2 ‘TailLamp-....... et e 67 E12
o ' Linkage, Control Valve .. ... ....58 E4 ToolBox ...... U T 39 - C12
o Lo ; o Implement Lit Lever ............ 47 © D6 7 Transmission ................. . 49-51 D8. D10 :
. - - o CT S . Wheels, Front&Rear.. . .......... 45 . D4
. .
. , o |
- _ 200 ingersoil Road . e o ‘ . .
Winneconne, Wisconsin 54986 e ‘ . o o B Ty




\\ . L TR

e .'GENERAL’ INFORMATION - : | S ' ' . . : - s ; ' o e
N L . . . e o ‘ L g ) _ o CASE 220, 222, 224 AND 444 COMPACT TRACTORS
mDEx LT P,_‘ L .‘ PARTS onbens S e , o . ) _ R S0
There is an mdex at the front and rear of this catalog. - - All orders must mclude the followmg mformatlon ' L o S o _ _ L a B
The front index is an alphabetlcal lndex of the major ‘1. Correct part number, . e : .
. groups or assemblm : -~ , o oo R L S
. : i 2. ‘Compieta déscription of part or component, ] o v
The rear mdex isa numancal index of the part numbers * ' s S
and pages on which- these numbers are shown. 3. - Total quant:ty of each part or c0mponent
ILI.USTRATlON ' . o ’ . Product model number - . ’
- Each illustraticn in thls catalog shows a group ofparts = - -5 Al necessary product ldentn‘lcatnon numbers .
or -camponents. - These parts and components are -~ - . 5
" glignhed approximately as the parts and compoenentson- - 6. Method for sendmg the parts. ' . - S
your machine, Each part and component in an illustra- ) - T e
" tion has a reference number. These reference numbers 7. Compiete and correct address
are in a list on the page opposite of the illustration. . ‘ L
Next to the reference number is the part number, - . CATALOG REVIS{ONS '
description and required quamty of the part shown in :
the illugtration. , . ~ As the product changes new pages wrll be avanlable
UAR- ‘ “ ot th for your catalog. Anotice will be |ssued
R-- “Use as raqurred" jn.dlcates t at the part ° ° - ‘ - S g , . , o » N
quantity is variable,. . . |MPORTANT Put all Tevisions into-the catalog as . o TRACTOR MODEL AND S : ENGINE MODEL, SERIAL AND |
‘ ' " s00n as possible. . . AT SERIAL NUMBER ' - . : . : SPECIFICATION NUMBER
NSS - “Not sold separately”’ indicates that the partis . - . o . — s . o 3 ' :
only avallable as & component of an assembly or the ) RIGHT HAND AND LEFI‘ HAND . : - ( ) . .
part must be .purchased locally. . If the-part is an ' IDENTIFICATION | . : . e . . to . ‘ K -
assembly component, the description will be indented - . o ' - TRACTOR MODEL DESIGNATIONS . . ENGINE MODEL DESIGNATIONS
under :‘IE assembly description in the parts list. , The words rlght hand (RH) and feft hand (LH} as used N K " ‘ S : - o .
" . "o T in this catalog indicate the direction while you are in R : , - . o ‘ . \ ‘ R N
- O/L - "Obtain locally™ .-,="" S . the Operator’s seat in the’ normal operatmg position. S ' : ) . 220 TRACTOR . o : K-241-A C22857
- L o SRR , ) , e : ) o ' : : SPEC. 46736D
- “Footnotes’- are added to a part number when . e S o - ‘ | :
more information is needed for identification. Thev, |NDENTED DESCNPT'ONS L _ ST 922 TRACTOR - e - K-30%:A C22858 .
only relate to the part numbers indicated. An assembly can have many components. The ecom- /-~ o S . SPEC,47588D
: K pofients of an assembly are indicated by an indented / ) ) e - - -
- o P . description. The quantity for an indented part is the . ; , , - 224 TRACTOR - o - , ' K-321-A C22770
i o ‘ ‘total. needed for’ “that complete assembly See the o I : _ o o . 1 .. SPEC. 60294D AND PF60313D A O
, , . _example. " . . ‘ Iy S o — — : i ————
N o ) . . . . T . . . . oo .. Lt . ) o L. 444 TR_ACTOR . . K-321-A C22770 -
PR AP : o R S I - : - SPEC. 602940 AND PF60313D
REF. - PART NO. - DESCRIPTION -~ . =~ - o : ; REQ'D o ‘ e . . Lt
o C . 65169 " CYLINDER ASSY -rear steering . . ... ...vveecernnnennnies FRCORRE S : - Ce K : :
28 . C. 65828 SOCKET ASSY -rear cylinder .. ............ U -1 .
- 29 C ' 556 - PLUG - adjusting, socket assy ..... 1 '
30 . C 55957 - . SEAT- Mketba“"":“"' """ e "‘"""""“"'m""J'." 2 Wihen usiiig this catalog, notice Lhe referenae (o
31 Cf ">5621° T - SPRING-socket.:........ rrmm e RS AEEA LA S [ERR 1 serath mumbers of vanous components noted here and
.32 C - 56209 . " SEAT - socket spring R RRRLEEE TR P T VPP PR Ve weees 1 - ; SERIAL NUMBERS listed 0 the “desciption’ copy. By efernng 1o
33 G 48176 . CLAMP ASSY - .sm*ef,assy """ A presthessens e 1 . caorrect sttal nuambers, propaer pants wdannbcanion
. 18“ &6 ' Al BoLT""lz"xz“f4 N-F-hex trenssaonns ‘...'-.-'-..,------’-. 1 I) N . ”?‘l1! l“\ sl ol
34 132- 04 - PIN -cotter, 3/16" x3" ... ... cvviiniunnn A T S
R C . 65889 . STUD - ball, socket & cytinder..,......... Cenaleeens beeeeaana. .. 2 E e ‘ .
3% 1% - 410 . BOLT-1/4"x6/B"N.C.hex . i ............. ULl a | C ‘ :
k7 2. 4 LOCK WASHER ~1/4" SAE....... q T .

i
L R St st e gt |
-
.
"




B A B3t 3
.
i .

AT Y B et BT o

1y

¥
. REF..
1
2
3
4
5
6
7
8
9
10
1

— - -
cCw~NoOOmpWN

129- - 102
61- 510, .
c 10372
C 24295
_ C 22889
1. 214- . 272
12 C 22819
13 . . C 22859
14 - C° 29290

'B1322-5

PART NO.
" KO 237895 .

NSS
- NSS .
KO 237423

_C . 26703

KO 275341
C 28883
177- 94

;193 6
* KO 237421

C 26063
C 22747
C 28204

111- 286
192- 20

"y

. CASE 220, 222, 224 AND 444 COMPACT TRACTORS

r
i

{

AIR CLEANER'

DESCHIPTION
,A[R CLEANER ASSEMBLY

GASKET - cover, air cleaner
GASKET - ‘air horn’

SCREW - fillister head 10-32 x 5/16"'
LOCKWASHER - ext., tooth

EXHAUST SYSTEM

LOCKWASHER = BMBYT ..ol

GASI(ET exhaust ............
WRAPPER muffler. .. ... .. e [ Y

' CLAMP muffler and wrépper mountmg ........ Ces
BRACKET - ‘muffier mountmg P
INSULATION mufﬂer ....... e e '

COVER - air cleaner {order KO237895). ... ¢....
" BASE - air ci€dner (order K023?895) e ’

NUT - wing 1/4% N.C..... Ve, e

ELEMENT - aircleaner . . .. ........couvvun.. R

- s « o

- PRE-CLEANER . ... ... AR e

O N e o T

NUT - 5/16"NC hex.'..-..' ....... KRR

.........
.........
----------
.........
..........
..........
.........

--------
.............

MUFFLEH ASSEMBLY - exhaust (tncludes ref. 9, 10 13 and 14 -

banded together. ... ..., ... .. .. F
PIPE - engine exhaust RN
-+ CLAMP ASSEMBLY - muffler. .. ... .. S
© BOLT - 5/16" x 1 1/4”° round head NC ........

.......... .

- _'l_n_;w—A..s_aM-a.._\_:_-lTn_n,

August 1896



B

% . . .
L CASE 220, 222, 224 AND 444 COMPACT TRACTORS >
) - 220 AND 222 CRANKCASE BREATHER
L REF. . PART NO. .. DESCRIPTION REQ'D
1 129- 101 CNUT-1/4"NChex L ... e i e e e e -1
2 92- 4. LOCKWASHER-1/4” .. ... ... . it iit, s
3 KO 275220 STUD -valve cover. .. ....... e e e 1
4 KO 275143 COVER -Valve. . oo veveiinnnnnnns R R 1°
5 KO 231032 . SEAL - breather. . ...... e e o1
6 " KO 235048 GASKET - breather plate. . . . ... ... .. e e e 1.
7 KO 235118  * FILTER-breather. .. ......... 00 .0l oiiiiiaiiennnnonnnd 1
8, KO 235117 - BAFFLE - breather. . . .. ........ s e aeas T
r .9 KO 235047 - REED-breather. .. .:. ... vvuun... e e e Ll
- - 10 KO 235631 - PLATE - breather: . . .. .. e e e o
11 KO 275144  GASKET -valvecover.............ceovviiunnen... N 1.
220 CAMSHAFT AND VALVES -
14 KO 238826 .  VALVE -exhaust .. covvnvneon o ensinuene e sonumanenns- 1
—T— T 18 KO 236008 ° VALVE-intake. ... ... iueeonnnrnnenonnaeinindeennn. o
16 - KO 230170 INSERT - exhadst valve seat . ... .. e e A 1
17 © KO 235007-§$ ' GUIDE -valve. .. .... e e e e e 2
18 KO 235011 -  SEAT-valve spring. ... . ... e [P
19 KO 235168 ©  SPRING-valve .. :\.tuu i et e in e ine e enaiinnennnn 2
20 - KO 230011~ RETAINER -valvespring ......... e B 2
A C ' 24884 KIT - lock, valve retainer (1 pair) .. ................ I LR 2
- - 22 KOD 235327 “ LIFTER ASSEMBLY . .., . R AT e e e P o2
23 . 'NSS- SCREW - tappet adjusting .. .. ............. QO AP
‘ \ 24 . Nss LIFTER -valve ..\ oivneeniinanii e e ananes S I 1
; 25 C 25043 CAMSHAFT ASSEMBLY ... ...%..0.... e e e 1
‘ 26 KO- 275066 SPACER - camshaft, 005" . . . .o cv v vvvenea i . LAR
26 KO 275067 SPACER - camshaft, .010". ... . . ... N P S . UAR
27 ¢ 30487 PIN - camshaft, . .. ....... S VI PR 1
. 28 C 285680 _ SPRING - actuating . e B S 1
: 222 CAMSHAFT AND VALVES © ‘
37 - KO - 235826 VALVE -exhaust .............. s e i . 1.
38 KO 235008 VALVE -intake .. ..0. ..o een... T A
.39 KO 230170 - . INSERT -exhaustvalveseat. .. ... oo eenyroencnnnss e 1
40 . KO 2350078 ° GUIDE-valve.......... e aveerwnaraae C2
1 KO 235011 SEAT - valve spring. . . . . . R N a2
4y KO 235168 . SPRING-valve............... b e e 20
- 43 KO 230011 RETAINER - valvespring . ...... - e e e e -
44 . C 24884 - KIT-lock, valve retainer (T pair} ........... A TN he. 2
45 KOD 235327 - LIFTER ASSEMBLY ....... R e S .2
.46 . NSS ) ‘SCREW - tappet adjusting . .. ...... e e L
' 47° " NSS , CLIFTER-valve « oo v e v et cenanen s PR N 1
. 48 C 25043 ©  CAMSHAFT ASSEMBLY ......... PSP R
" 49 KO 275066 . SPACER -camshaft, .005". ............. N - UAR
. . 49 KO 275067 SPACER - camshaft, 010", .. ;. .......... JO ~ UAR
50 - C 30487 FIN -camshaft, . ........... e e ciee e R
59 "C 28680 'SPRING - actuating ... .. .. PP e e 1
§ “Printed in U.S.A, Alrgust 1995
i e
% N




o Lt | ¥ ¥ - 7777 CASE220,222,224 AND 444 COMPACT TRACTORS ~ | 9
I - . ; i o : o ' 224 AND 444 CRANKCASE BREATHER
. . . ;'; N s . , g '-.}' o - N . < ) L . - .:
L | oo L ! - REF. PART NO. - " DESCRIPTION S S " REQD, ,
. R - ‘ 1 129- 101 NUT - 174" NChex .. ............. e T
] IR i - \ @& 2 92 - 4 . LOCKWASHER.1/4" ... . .. SN Ceee e 1
: o ; T \E 3 'KO 275220 . STUD-valvecover ...... A e S S |
; S CB 4 KO 275143, COVER -Valve. .’ . oonviernennnunnns S S A 1
ST . R T PN : 5 KO 231032 SEAL - breather. . . . . PP M S Pt 1 :
SR . " Y NN 6 KO 235048 . GASKET - breatherplate .............. e e . i
: T . , N 7 KO- 235118-. . FILTER -breather......... S ST L 1
o : - oL A . 8 KO 235117 BAFFLE -breather. . . ... .....o..... P Saeeee SRR N
R o ‘ .- 8 © KO 235047 REED - breather” . ... .. ........ e e 1
. ; ' - : y ;10 L, KO- 235831 PLATE-breather. . ... .... e Ve S 1
I : ) N : fon KO 275144 GASKET -valve Gover. . ... v v v e et ee il v iia i i 1
y - 22 S A . 224 AND 444 CAMSHAFT AND VALVES
S L o ' Ea 14. . KO 237672  VALVE-exhaust.......... SUU e P
f ' . C o . 15" .. KO 236582 VALVE -intake ...... e e I A £
S ' . ' : ; " v 7 16- KO 230170 'INSERT - exhaust valve s¢at. - . -« « .« . . TR e 1
oo . ‘ : 17 ' KO 235007-8  GUIDE-valfe................. S e s T2
o . PRy 18 . Ko 235011 SEAT - valve Spring.'s s s« o« cvvnrens L T L2
L : , - - 19 . . KO 235168  SPRING-valve -+« v.otceeennonn.. e e 2
S T . e - Ry 200 . KO. 230020 ROTATOR - valve (Furnished in pairs onfy} « « - v v ivuvagiennnn s 7.
. : 21 . C ' 24884 * KIT - lock, valve retainer {1 pair) -........... U Lt 2
: . . R 22 KOD 238327 LIFTER ASSEMBLY ... ... e e e cee. 2
L S ; ‘ £ . . 23 NSS SCREW - tappetadjusting - « - -« { oot i e iinia e PRSI L1
: S o ‘ CrY) 24  NSST - LIFTER -valve - oot oeuecennnes e e A
' o , - L b 2% - C 25043 - . CAMSHAFT ASSEMBLY .. ... ERTHN e e 1
. . . . o : ) 26 - . C 28680 © .. SPRING -actuating . . . . . e e e e T
- . N . 27 . KO. 275066 - . SPACER -camshaft, 005", .. ... .......... S AP . UAR
55 : o . ) ’ ‘ 27 . KO 275067 . "SPACER - camshaft, .010". . .. .. P pee e e w.oh. L UAR
T ’ . ' L 28 - KO, 235053 . PIN-camshaft. ... ......... R 1
: . ' " , l I. " | z ;F
. - -‘,,' I , - E " ‘- '7' “ “ . " ) l ‘ .
- ‘ ¢ C - |
T IR SR i Printed in US.A. K " August 7995
. . o ’ ‘ i ! -
R L i




10

-~

s T RO

—~—

P

e

' * CASE.220, 222,224 AND 444 COMPACT TRACTORS R L
- ,229 CRANKSHAFT, PISTON —,_CONNECTING ROD ’ / .
Y : ' PN o R . , : o -
REF. -+ PART Nt?. : ‘ DESCHIPTION 'REQ’
1 UNSs PISTON AND ROD ASSEMBLY (Std. size) .. .... .. s B R
® 2, K0Z95287° " RING SET - pistort (For oversize, sée item 16) ... /... ... . 1 -
3%, 'NSS . ' - -RING, - top compression ........:...0 L. e 1 .
-4 " NS§S, e RING 2nd compression (Includes expander) e e "1 -
Y5, Ns§' ¥ RING - oil (Includes expander), . - . ..................... -1
6 c. 29516 ‘ PISTON ASSEMBLY (For oversize, see item 15) (Includes rings} . 1
'7 " KQ,235004 . , RETAINER - piston pin ..............0...0. PR 2
8 NSS T PIN - plston.‘...,:...‘.,.‘..-..,'..I..r ...... e e =01
9 NSS, PISTON . ..o e P 1%
10°. ~ C 30484 ° CONNECTING ROD ASSEMBLY (For undersuze, see item ‘18) 1.
11 ~KO 235003 - WASHER -special . .......... ... ......... e 2
12 92- . ) LOCKWASHER................_.......... .......... 2
i3 C 22698 . SCREW - ¢cap connectingrod ...."..... S e, 2
v 14 NSS' | ' ROD -connecting . ........c.eurinonanioeennnnnns 1
B L-AE C 29518 PISTON ASSEMBLY - .010"" oversize {Includes.rings}. .. ... . - 1-
- 156 C. 29519 PISTON ASSEMBLY 020" oversize {Includes fings). ... . .. ... 1.
LS C 29520 PISTON-ASSEMBLY - .030" oversize (includes rings). ... .. ... o1
15 €. 29,17 PISTON ASSEMBLY - .003" oversize {Includes rmgs) ...... A
16- ~ KO 235288 RING SET - piston 010" oversize . . ................ SRR !
16 - KO 235289 RING SET - piston .020'" oversize . ... ..:...... W 1
16 KO 235290 RING SET - piston .030" oversize . ... .. .............. L. 1
18 'C 18101 -3 CONNECTING ROD ASSEMBLY - .010” undersizé .. ......... 1
19 C 28678 OIL SEAL - -crankshaft rear ................ T 1
.20 - C 28669 - BEARING: - ‘crankshaft ball . . ............. e e 2
21 C 28321 KEY - 1/4°" Sq. x 3/4"" (Pump Couplmgl T S B
22-- .~ C - 290257 CRANKSHAFT © ... . ... ... 0 0 ieeeeinnnnenn. D 1
23 +.C 28289 KEY - flat 3/16'' x 3/16" x 1- 3!8” (Flywheel) ....... e 1 |
‘24 C-'32891. . OIL SEAL - crankshaftfront .............0......... e 1 |
25 - 185+ 541 WASHER - 5/8" ... .. . et 1
26 - 131- 580 NUT - speclal Marsden 5/8”° NF ........................ 1
!
. . -
8132211 " August 19856



T2 ; CASE 220, 222, 224 AND 444 COMPACT TRACTORS 13 _
( ) . 222 CRANKSHAFT PIS ON -~ CONNECTING ROD * ) o
REF.  PARTNO. . = -,f‘ , DESCRIPTION REQ’ -
L 1 NSS PISTON AND ROD ,ASSEMBLY (Std sizé) ... 1 &
[ - 2 . KO 235889 - RING SET - piston {For oversize, see ltern 160 e 1 '
. 3 NSS. L HING top compressicn . .-. . . S e S k|
Do 4 NSS. /RING - 2nd compression (Includes expander) B 1
: 3 5. NSS - ‘ ' ‘RING - oil {Includes expander) ..................couun. 1.,
b 3] C . 295271 ’PISTON ASSEMBLY {For oversize, see item 15) (lncludes rings) . 1
{ 7"+ KO 235004 :’ RETAINER - PISTON PIl « coes vvevemvee e annns 2.
b e 8 NSS . PISTON/. .\ v 1
[ 9; NSS . I’!’D'{E‘Tor\: ........................................ 1
; .10 C 30483 f v{“ CONNECTING ROD ASSEMBLY (For unders;ze, see item 18) 1
g S & I KO 235003 ,'» ‘  WASHER /- special © e e e e e -2
P 12 5 92- 6, © LOCKWASHER. ............... S iy 2
i ‘13 ¢ ] " C 22698' <~ SCREW=-capconnectingrod .............. S -
: 14 Y nNss ROD - €ONNECHING . i ... ovheven et 1
' 15 - C 29523 " "PISTON /ASSEMBLY - .010" oversize {includes rmgs) .......... |
- 15 - C 29524 PISTON’ ASSEMBLY 020" aversize (Includes ringsk—. ... ... 1
15 C ' 29525 PISTON ASSEMBLY - .030"* oversize {includes rmgs) ..... P 1
, 15 - C 29522 , PISTON ASSEMBLY - .003"" oversize (Includes rings) . ' 1
16 KO 235890 RING' SET - piston .010! oversize . . ..... 0 ..... e g 1
-16 ~ KO 235891 __RING SET - piston, 020" oversize .. ...... i ... ... o1
16, KO 235892 FHNG SET - piston .030" oversize ... ........c..oo.iennn 1
18 - 23135 CDNNECTING ROD ASSEMBLY .0107. underslze ........... 1
19 ‘C [/ 28678 ' QIL SEAL - cankshaftrear . ................%. i |
20 'C/ 28669 ~ BEARING - crinkshaftball . .-.................. EEEEEEEE C 2
- 21 - E/ 28321 -KEY - 1/4” Sfi: x 3/4" {Pump Coupling) ..."......: e
; ) . 22 'Cc . 20022 CORANKSHAF .. i i e e 1
} ( ‘ 23. C . 28289 'KEY - flat 3/16'" x 3/16"" x.1-3/8" lFlvwheeI) ............... 1
. 24 . !’ 32891 f OIL SEAL - crankshaft front e e e e 1
25 /195-  B41 "WASHER - 6/8" . ... .. ... . .... e e s 1
26 /131- . 580 / ~ NUT - special Marsden 5/8"" NF .......... et 1
S / . . . »
J Co . .
tf - ', . :
/ / o o
i’ /
! ,f‘ - .
i [ .
"l / ] T\C/ P
- v ‘FJ "‘ ‘ -
- . / i - '
T ' 4' ! N .
/ . e
ﬁ?';-/ - / . ‘al 3 . . Ty .
. ) Q ff _ ',v‘ ) ’ - Co. . '
LT ! / '
' ’ﬂ / , f" L ' .
@ | ."{r f,f ) L ER
N | f i E'N
© ! " . { K r‘: . -av‘é' to.
. l T | . i‘ LI o a
L ! ) .o . ' .
B1322-13 | I . -. . August 1996
P - T
; e [
p' ) . ’f T <o o ' P




. CASE 220, 222, 224 AND 444 COMPACT TRACTORS. 15

PP

' . ) ‘ ! ‘ ' s
; ' L) o 224 AND 444CRANKSHAFT PISTON CONNECTING ROD
N "REF. ~ PARTNO. -' ' DESCRPTION ..  REQD’
E_ .1 NSS - PISTON AND ROD ASSEMBLY (Std. size) | ....... SR S B
' 2 KO 236763 | RING SET - piston (For oversnze see item 16] ............. 1
3 NSS " RING - top compressnon .............................. 1
_ 4 NSS - , ~RING,- 2nd compression' tlnc!udes expander) ..... R
i 5 NSS : . RING - oil {Includes expander} -, . .. :.............0.... 1
' 6. C 29526 . PISTON ASSEMBLY (For overSIze see item 15) (lnciudes r|ngsl 1
"7 KO235004 . RETAINER-pistonpin ......0.0 ;. vl ivnan..t 2
N -~ B NSS - ‘ PIN - plston......-....,..'..‘ .............. 1.
; 9. . NSS .. PISTON ...... O S T 1
! 0. - C. 30483 CONNECTING ROD’ ASSEMBLY {For undersuze .see item 18) 1.
- 11 KO 235003 . ' WASHER - special ............. e e 2
‘ 12 92- 8. LOCKWASHEH...‘ ............ -
13 C 22698 SCREW - cap connectingrod ..« ......... ..l 2.
14 - NSS . - ROD-connecting .. ... ... ... i 1
15 C 29528  PISTON ASSEMBLY -.010" oversize (Includes rnngs) ., ....... 1
15 € 290629 . PISTON ASSEMBLY - .020"" oversize {Includes nngsl ....... N
15 C 28530 PISTON ASSEMBLY - .030'" oversize {includes rings)...... e 1.
.15 C 29527 . 'PISTON ASSEMBLY - .003" oversize (Includes rings}. ... ... .. 1
“16 | 'KO 236764 - RING SET - piston .010" oversize ... ........ . . 1
16 -KO236765 ~  RING SET - piston.020" oversize ............ e AR |
16 KO 236766 RING SET - piston .030"" oversize . ... .. .......c v, .
18 - C- 23135 . CONNECTING ROD ASSEMBLY - 010" undersize .. .....J ... - 1°°
19 C 28678  QIL SEAL -crankshaftrear .................... G 1°-
20 € 28669 - BEARING - crankshaftball /... ... ...........0 ....... 2
P 21 C 28321 - KEY - 1/4” 5q. x 3/4” (Pump Coupling} . .... T S |
( ) 22 C 30504  CRANKSHAFT .. ......... .....ccccconii... e L1
- 23 C 28289 . KEY - fiat 3/16" x 3/16'" x 1-3/8" (F!ywheel) ........ P 1.
24 € 328M "OlL SEAL --crankshaft frant .. . ... ... .. .. e oo
.25 - 196 541 WASHER - 5/8" ... ..., .. ... il P
26  .131- 580 " NUT - speclal Marsden 5/8" NF - . R LR P T
3
\ - L]
’ . . B | (\f’ . \f \
If.p'. L 2 ’ '
r - ‘ <
@"“7‘@ b _—
. R - . : 5
&g . C O
L .B1322-15 . B o - August 1995

A
ooz
L]




16

) N .
{ . s
W e aes et

P
e

()

CASE 220, 222,224 AND 444 COMPACT TRACTORS 17
220 ENGINE BLOCK AND ATTACHING PARTS
REF. PART NO. _ DESCRIPTION REQ'D
1 C 21814 SPACER - cylinder head, .. .. :. ..ot 6
2 ‘KO 270158 .BOLT - cylinder head. ... ... .. ... B 2
3 KO 270889 WASHER -cylinderhead .. ... .............. ... ... .... 9
4 KO 236675 HEAD -cylinder . ......... . . .8 . . ., 1
5 C . 30482 GASKET -head....~........ e e S B
-7 C 27283 - BLOCK ASSEMBLY - cylinder, short {Includes crankshaft, ‘
. . piston assembly, ring set, crankshaft seals, rod assembly,
camshaft assembly, valves, bearings, plate and plate gasket,
: . ' .governor gear assembly, cross shaft, and gasket kit) ....... 1
9 - KO230170 . . INSERT -exhaustvalve . ................. P S 1
10 KO 2350078 »° GUIDE-valve .......0..... .o 2
11 - KO2351255" SHAFT -stub,gavernor ... ........ .. ... .. . ctun 1
12 C - 288691 BEARING - needle, governorshaft . ............... ... ..., 1
, 13 O/L. PLUG - expansion - 1-1/8" ... ... ..... .. ... ... ..% . ... 1
14 113- 209 BOLT -3/8" x 1-1/2"" NC hex plated ... .. e i S 4
15 192- 21 . LOCKWASHER - 3/8' " plated . . . ............... e e o 4
16 KO 235025 .. GASKET - camshaft cover. .. ........... e 1
17 - KO 235026 COVER - camshaft gear ....... S e M
18 192- 18. LOCKWASHER - 1/4" " plated . . . .. .. ... ... ..., ... R 4
19 o/~ BOLT - /4" x 1/2"" NCoplated ................... ..... 4
20 KO235353 - GASKET 0l PAN - oo v ot e e e 1
23 - C. 22699 BASE -0l pan .. .... .. . . .. . s 1
26 - C 14399, PLUG -oil drain: ... ........... e e e 1
27 C. 28678 OIL SEAL - crankshaftrear .. ... ....... e 1
od C 28669 BEARING - crankshaft ball .. . ......... e S el 2
29 . KO 235757 GASKET - bearing piate .. ... ....... e e i 1
29 . KO 235070 CGASKET -shim, .010 .« .. o on il P . UAR
30 o PLUG - button, timing hole ... ............ .. e 1
31 C 22700 PLATE - BRANNG . . . .t ittt ettt e e e e et 1
32 192- . 21 LOCKWASHER - 3/8" plated ... . ......... [P PE e 4
33 113- . 207 ‘BOLT -3/8" x 1" NCoplated . ............. e e 4
34 C - 32891 OIL SEAL - crankshaft front. . ... ... Ll Ceeee 0
35 " KO 235818 . FLYWHEEL . ....:....... e e 1
36 195- 541 WASHER - special, plated ............ e e e S
37 131- 580 .NUT. - special, Marsden -5/8" . ... ... PRI e 1.
38 .C 30868 DIPSTICK ASSEMBLY . . ..................... e 1
39 c. 28217 “0'" RING - dipstick. ........... 1
42- KQ 235748 STRAP - lifting ....... e e e 1
43 .C 18814 NIPPLE - oil drain extension . ... .. e e S
44 € ' 14906 . GASKET - plug, oil drain . .. .. e e e e 1
;45 1 221- 1412 ELBOW -street. ... .............. PP S
46 129- 143 NUT - 3/8" NC hex. jam....... e e e e 8
47 . 129- 103 - NUT-3/8"NChex......... e e . 6
487 192- 21 . LOCKWASHER - 3/8"......... e e o I
49 KO 237277 °  STUD -cylinderhead -.................... e e . 7
& .

7,

" 'Augqst 1995



. B132219

R

[Pt

. CASE 220, 222, 224 AND 444 COMPACT THACTOBS 19
{ ' ) [ . 222 ENGINE BLO?K AND ATTA(;HING PARTS - -
S REF. . PART NO. E _ DESCRIPTION REQ'OT
1 .C 21814 . SPACER -cylinderhead .......,........ ... .. ......... 6
2 KO270158.  BOLT -cylinderhead.......................0 ......... 2
3 KO 270889 WASHER - cylinderhead | .. ... .. ... .. ...%.0.0. v ... 8
4 KO 737670 HEAD - cylinder ... .. L U B P 1.
"5 . 'C 30482 GASKET -head............ e R 1
7 C - 24141 BLOCK ASSEMBLY - cylinder, short {Includes crankshaft, ;
. piston assembly, ring set, crankshaft seals, rod assembly, )
; camshaft assembly, valves, bearings; plate and plate gasket, ,
. ' ‘governor gear assembly, cross shaft, and gasket kit) ... .... 1
9 KO 230170 INSERT - exhaust valve . ......... PR e e 1
9A " . KO 230265 INSERT - intake valve'seat . .. .............cou e, 1
10- . KO 2350078 GUIDE - valve .. ... .. S D T 2"
1" - KO 2351258 SHAFT - stub, governor ... .. ... ... i, 1
12 C 7 28691, ~ 'BEARING - needle, governor shaft . .......... 00 ... ... .. 1
.. 13. o/ PLUG - expansion - 1-1/8"" .. . . ...... ... . .o ool 1
b 14. C113- 209 ‘BOLT - 3/8" x 1-1/2" NC hexplated .................... 4
15 . 192- 21 - LOCKWASHER - 3/8" ' plated . - . .............. e -4
« 16 KO 235025 . GASKET -camshaftcover. . .................. ] e e A
17- . KO 235026 = COVER -camshaftgear .................... [ PR 1
18" 192 19 LOCKWASHER - 1/4” plated . .".............. 50 . ...... q
2197 - OJL ' 'BOLT-1!4;"x1/2”NCpIated J [ PR 4.
20 KO 235353 GASKET-oilpan‘.......:....,,l.;'._.;..‘ ............... e 1
23 C 22699 BASE « 0l PAN .« oovvve e e e e 1.
L 24 192: 21 LOCKWASHER - 3/8" plated . .. . .....c.0.. ... ... .. ..... . 4
L 25 '61- . 616 s BOLT - 3/8” x T”" NCsockethead . ........ ............. 4-
) 26 C 14399 . PLUG -0l drain. ...\ oo\ eee e e e e 1
- 27 C 28678 'OIL SEAL -crankshaft rear .. .. ... ....... .. ... ... ....... 1
¢ .28 C . 28669 BEARING -crankshaft ball . . ............. ... ........... 2
{ 29 KO235757  GASKET - bearing plate.. . ... ......c.'ueeononennnn . 8 -
29 KO 235070 °  GASKET -shif, .030 . ... ... UAR
30 oL PLUG - button, timing hole . .. ...... ... ... .. ........., 1 -
31 | C 22700  PLATE - bearing ...... e e |
. . 32 - 182- . 21 - LOCKWASHER - 3/8" plated . . . .. e e PERPR 4
~ 33 113- 207 BOLT-3/8" x1"NCoplated. ... ... vouueenreneoan... S
.. 340 C 32a:N OIL SEAL - crankshaft front™ . . .................. . 1
‘35 KO 235818 FLYWHEEL ...... e e e e e e e 1
36 » 19b- bB41 WASHER - special, plated . .. ... ... . . 1.
37 . 131- 580 NUT - special, Marsden ~B/8B'" .. ... ... it e e 1
38 . C 30868 DIPSTICK ASSEMBLY ... . ... .. .. . . e 1.
© 39 cC 28217 THMOTRING A IPStEK. L L. 1
.42 K0 235748 STRAP -lifting .......... e e e e e e e e 1
. 43 .. C 18814 NIPPLE - oil drain exténsion . ......... S 1
- 44 C 14906 = GASKET -plig, oildrain ... ... ... .. ... ... ... ... u.. L]
45 C 221 1412 - ELBOW\-stregt._............... ...................... 1
46 129- - 143, NUT -3/8"NChex.jam................. ... .. ....0... 6
’ 47 "129- 103 NUT - 3/8" NCHex. . .%ottt 6
48 192- . 21 LOCKWASHER - 3/8" . . . ... ot e i i 9
,49 - KO 237277 STUD -cylinderbhead ... ... ... . ... . .. i iainn.. 7

B uugu‘st 1996




’

T T e 9 £

PR

21
224 AND 444 ENGINE BLOCK AND ATTACHING PARTS- -
‘REF..  PART NO. F DESCRIPTION | , REQ'D
1 .KO236886."  FILLER TUBE - (use before engine Spec. PFB0313D) .......... 1
2 KO 270158 . 'BOLT - eylinder head special 3/8”'x 1:1/2 NC hex ... ...... L2
3. - KO270889 WASHER - cylinder head bolt : . ............ e o9
4 KO'237670 HEAD -cylinder .......0... .. ... v e 1.
5. €. 30482 GASKET -head ... . ........ T . e R
&6 KO 237064 GASKET -fillertube .. .............. e ) 1
7 C 30506 ' 'BLOCK ASSEMBLY - cylinder, short {Includes crankshaft and seals, ‘
’ ring set, piston assembly, rod assembly; camshaft assembly,
valves, bearings, plate and plate gasket, governor gear
. . assembly, cross shaft, and gasket kit) . .. :. ... . ... 1
"9 KO 230170 "INSERT - exhaust valve . .......... e e 1
10 KO 2350078 GUIDE - valve . ... nw.ceooun. ... e et 2
11 KO 230265 ANSERT - intake valve ........ e e e o
12° .- C - 21814 - SPACER -cylinderhead ../............. e e 1
13 oin PLUG - expansion - 1-1/8" .. ... ... ... ...« S R |
14 113- 209 BOLT - 3/8" x 1-1/2!" NC hexplated- .. . ... ... ... .. .. ‘4
15 192 21" . LOCKWASHER" 3/8" plated . ..... .. e AP 4.
16 . KO 235025 - GASKET -camshaftcover........................ e T,
17 KO 235026 - COVER - camshaftgear ....... 0........- S R 1
18 - 192- 19 LOCKWASHER - 1/4” plated . .. ....... PR S T
19, oL - . BOLT - 1/4” x 1/2" NC plated ............ . 4
.20 KO 235353 GASKET -oilpan. . . ... i IR -4
21 T 173- 96 SCREW - #10 x 7/16"' round head machine . ... .. - §
22 . 193- 26 LOCKWASHER - #10internal tooth . .:. ... ... ... .. - 7
23 C 22699 BASE -gilpan .........-.... S e P
26 C 14399 PLUG -oitdrain. .. ................. 1
27 C 28678 OIL SEAL - crankshaft rear .. ..... [P [P 1
28  C - 28669 BEARING - crankshaft balf . . . .. et i 2
29 ‘KO 235757 GASKET -bearing plate . . . ... ... ooy .. B
29 - KO23507Q° ' GASKET - shim, .010 .......... S LAR
30 o PLUG .- button, timing hole , . ......... e e e 1
-3 C 22700 PLATE - bearing ....".......... S
32 . A92- 21 LOCKWASHER - 3/8" plated . . . . . e i A |
33. 13- 1207 BOLT -3/8”" x 1" NCplated .. ............... e 4
34 C . 32891 .  OIL SEAL - crankshaft front ........ b e S |
35 KO 236818 FLYWHEEL . ... oL v i o
36 195- 541 " \WASHER - special, plated .. . ... ..... .. ... ... PN o1
37 . 131- 580 NUT - special, Marsden -5/8" .......... i e
38 . C- 30868 DIPSTICK ASSEMBLY ......... e e 1
39 C - 28217 S0 RING -dipstick. ..o e 1
42 KO235748 . STRAP-lifting ........ L VIR e P
. 43 ‘C 18814 NIPPLE - oil drain extéension . ... ... .. PRV [P T
44 C 14906 GASKET - plug, oil drain .. ..... P e 1
45 . 221- 1412 ELBOW -streef . ... ... ..cuvuciccs s P A 1
46 129- 143 NUT - 3/8" NC hex. jam . . ... R . B
47 129- 103 CNUT -3/8" NChex............0.cooun. e e e e 6
48 "192- 21 LOCKWASHER - 3/87 ........ BRI e T |
49 KO 237277. STUD - cylinder head .. ......... e S
50 - C 24490 -FILLER TUBE - (use 'engine Spec. PF60313D and after) ....... 1
- b1 C 24491 DIPSTICK - (use engine Spec. PF60313D and after).......... 1
52 C 28217 ~ O-RING - dipstick (use engine Spec. PF60313D and after) .. 1
63 C 24495 - PLATE - oil fill pad (use engine Spec. PF60313D and after) . ... . )

'B1322:21 -

_ CASE 220, 222; 224 AND 444 COMPACT TRACTORS

w

August 1995 . ‘




R
I
{
22 ? N
. i
1]
t
.
‘ ‘ ' L

=

L s LT S

N L

CASE 220, 222, 224 AND 444 COMPACT TRACTORS Y S
'ENGINE GASKET AND SEAL KIT
REF. .PARTNO. , ~ . -° " DESCRIPTION L REQ'D
S C 29737 - . KIT - engine gasket (10 thrii 14 hp engines) ... ... ST
2. KO 237064 . GASKET * oil fill tube (used on 14 hp} ... .. .- P . 1:
3 KO 235025 GASKET -camshaftcover .. ... ... ... ... .. .. ... .1, ... N
4 KO 2356353 . . " GASKET -oilpan...... e e e 1
5 KO 235757 GASKET - bearingplate . ........... e e AP 6"
5 KO 235070 - GASKET -shim (L0107} .. ... ... e UAR ..
. 6 © KO 231032 - SEAL - breather {14 hpengine} ... .......«............. 1
7 ° C 26518 GASKET -.breaker cover. ... ...... e P 1
8 C 23860 = GASKET,- carburetor flange . . . .. S 1.
o C 24887 = .GASKET - fuel pump flange .. ... ... e 1
10 . KO 275341 - GASKET - carburetor airhorn .. .. ......... FSTIPEM 1
1A KO 235048 - GASKET - breatherplate . .................01...... 1
12 KO 275144 GASKET - valve cover ... .. .. e e s e [T P 1
13 C 10372 GASKET ~exhaust .. ....... . ......... [ 1
- 14 . KO 235057 GASKET - pan {not uséd} . . ... ......... e 1
- 15 C 30482 GASKET - cy!ipder head . ... ......... ... ... . L
w3
B1322-23 o o - August 1995




L2 SRS

TS i s 2o e e o e _

. B1322-25

r

_ " CASE 220, 222, 224 AND‘M{I COMPACT TRACTORS 25
s .¢I
BAFFLES AND SHROUDS
. REF. - PART NO. " S . DESCRIPTION - REQ'D
1 ., C . 26985 . DEFLECTOR -engine air .. ..... ... ... 0 iiunnnnn. 1.
2 - 192- 19 LOCKWASHER - 1/4“ zincplated . ................ . ..... .2
3 .o - . BOLT - 1/4" x 1/2" NC hex, zinc plated .. ..-.~.......... . .2
4 KQ 237520. BAFFLE _- cylinder head {10 hp ‘engine} ... ... 1
-4 KO 237677 - BAFFLE - cylinder head (12 - 14 hp angme} ................ |
5 KO 235652  BAFFLE -~ carburetor side air .. ....... ........... PR STN 1
6 KO 235207, - PULLEY - starter.............‘.'...'...' .................. 1
7 .. C 14345 BELT - drive, starter ~generator . ................c....%. 1
8 . 195- . 518 ¢ WASHER - 1/4" zlnc'plated .............. e 4
9 192- 19 LOCKWASHER - 1/4 zinc plated .. ..................... 4
10 omn: - SCREW - 1/4" x 5/8" NC truss head Ph||llps zmc plated ..... ‘ 4
11 C . 24729 HOUSING - blower T |
12 113-. 3 BOLT - 1/4"* x 3/4' NC ‘hex, zinc plated . . ................ 4
13 192- 19 LOCKWASHER - 1/4” zincplated . ...................... 4
14 c 23mn BAFFLE -cylinder . .................. e S R
T FUEL SYSTEM
1 NSS, CARBURETOR ASSEMBLY 444& 224 (Repalrs page 27 .
‘ {use C38214) ... ... i e 1
1 NSS CARBURETOR ASSEMBLY - 220 & 222 (Repalrs page 27} (use
R C33213) . .. . . e e e e e e e e 1
2 .C. 23860 GASKET - carburetor flange ..... e e e e e 1
.3 .C 10678 ELBOW - fuel pump and carburetor e . A 2
4 214 103 CLAMP - hose 172 . .. e e e e ieeans e 4
5 ‘C 28937 HOSE - carburefor 5-1/4" ... ... P P o
. 6. - 192- 20 LOCKWASHER - 5/16° ... ... ___ ...... 2
7 113- 103 BOLT - 5/18"" x 1" NChex. .. ... ... .. oitiiininann 2
‘8 NSS PUMP - fuei, 10 h.p. modeis {Repairs’ page 27) (use C24851) 1,
U9 O/L ) SCREW - 1/4'" x 3/4'" NC fillister head . . ... .......... . 2
10 192- . 19 CLOCKWASHER - 1/4 Lo ... o PR 2
11 . KO 275341 GASKET - air MOMm . .. i e e e v et e T
12 "NSS . PUMP - fuel, 12and 14 h.p. models (Flepaus page 27) (use C24851) 1
13 - C 24887 GASKET - fuel pump mounting, all models .. ... e e 1
14 C .10657 ELBOW ASSEMBLY - fuel tank ..... R e I o
15. C 28962 CLIP - fuel line' .. ... Tt e PEIFPUF s 2,
18 C - 28937 HOSE - fuel line 38-4/2°" . .. .......... S . 1
17 - C. 16363 TANK - fuel ........... e e e e 1
18 ° € 11529 CAP - fuel tank (Includes msert) ISR E e reeeeiae o1
19 NSS - " INSERT -fuelcap ........... O SR E 1
20 - C 16796 STRAP - fuel tank mounting ©...........c.0i.. .o vuoun.. 2
21 Q/L SCREW - 1/4" x 1/2" NC round head, machlne, zinc plated . . 2
22 on . NUT - square 1/4”" NC ...... e e, 2
23 C 14690 CUSHION - fuel tank . ... . ... ..., it P 2
24 217- 292 ELBOW - hose 90° ... ....... e e e .o

August 1995




26 ' ‘ P / _ - CASE 220,222,224 AND 444 COMPACT TRACTORS - . - 21
/ ' ' ' ‘ )

o C . ' : e
| . ! . B -
( I b '. . CARBURETOR
N "létEF. PART NO. . . . DESCRIPTION " REQ'D
b Ju" ) NSS " CARBURETOR ASSEMBLY - 226 222 {use C33213).,....,.. 1
: o . ,‘ - * NSS ' CARBUF\ETOR ASSEMBLY . 224 & 444 (use C33214] ...... A
: o A 72098 . BN SPRING - tension, idle adjust ... ...................... A
[3 C -28879 - NEEDLE - main fus) adjust, 220, 222 ..., ....... e 1
}, 3. KO23748B9 * NEEDLE - main fuel adjust, 224 & 444 {use before englne .
4 . o USNBIZB2BB) i e R
! ‘! 3 € 24652 . NEEDLE - majn fuel adjust 224 & 444 (use engme
o o 1
/ 4 K0 200383 §
/-85 'C 28880 1
“ i‘ 5 KQ 275231 1
, © 8 G 27276 1
,f ‘ 9 KQ 235448 -1
,f‘ 10 C 286422 - T
[ - 1 C 27278 1
oo 12 NSS : R
13 NSS - ‘ GASKET - howl rlng....: ............. TR T
14 .~ NSS. " GASKET -bowlbaffle ........................... . 1
15 KO 200372 GASKET - bow! screw ... . . .. L S I
16  C 28676 PIN - float ........ e T, AU
. . . K . R e .. ' o , o - s
FUEL PUMP
( (9 - IP[astlc Fuel Pump’Not Serviced)
- h ’ 1  "N8S KIT - fuel pump for KOA235845 pump {220] {use 024851) 1
. ' o ‘ * NSS o SPRING ‘- fuel pump valve .......... T AP T [ 2
: : NSS - T UVALVE Ll e SURURUN L 3
NSS - "GASKET -valve....... ...... e e PRI I
NSS . ‘ 'DIAPHRAGM ASSEMBLY ... .... e e e -1
NSS SPRING - diaphragm ... ..... e PP 1
- — : 2 C 24887 - GASKET - fuel pump mounting . , . . .~ .. T 1
. Coo v C © 3, - " NS§ : KIT - fuel pump for C22988 pump {222, 224 and 444) (use £24851)° 1
a2 SRR A 4 I ST " NSS -  VALVE ASSEMBLY ................. .00 N 2
§ T o : Lo, AP - . 'NSS. - . - GASKET -valve..... e e .. 2
R : : W, ‘ o . ° .  .NSS .- " DIAPHRAGM ASSEMBLY . ......... e 1
R N, : S e S C ~ NSS " SPRING - diaphragm . ... : e e e S 1,
T Yo e - o L - NSS . GASKET -vaive.......... T, DIURCITUUE &
, SR a : ‘ S ‘ o e . "2 . C 24887 . -GASKET - fuel pump mounting. . ......1 .. %0, . 1

& S8 S

8132227 August 1995

BT T Tamirns (4t~ vy s et ot e+ on o o be .-
a

e




S o © CASE 220, 222, 224 AND 434 COMPACT TRACTORS . . ' 29~

.~ " CHOKE, THROTTLE AND 'Go_venm'on

) .
REF.. ' PART NO. - : co DESCRIPTION s - REQ'D ’
1 c. 33411 CONTHOL throttle Pt e S e e 1
2 ~C 356291 HANDLE - throttle control, black ©............ [P
3 C - 25605 . CONTROL - ChOKE. .. .o o\ iinern e e ieenisninenns
4 C _ 30074 HANDLE - choke control; white.. . . ... . ... .......... . ...
. B 111- . 86 “BOLT - 10-24 % 5/8'" round-head, square neck, ..............
6 192- 18" LOCKWASHER - #10Std. plated. .. .. ... . ... .0~ .......
7 -129- 17 NUT - #1024 plated . . ..o oo tee e el
. 8 AKOA237653 | LEVER - QOVEINOT . ... ... ioueninnneoinelnnmnmmnanns .
: 9 113- 17 BOLT - 1/4" x 1-1/4"" NC hex

1

1

1

2

2

2

1

2

10 195- . 518 °  WASHER - 1/4" plated 2

: 11 .. -129- - 101 NUT - 174 tex 1
- 12 . KO 2354986 SPRING - QOVEIMOL . . oo\ ovise e e et e e i inae e 1
U130 192- 19 LOCKWASHER - 1/4" plated 1
.14 .C . 1BD88. ~ WASHER - thrust 1
15° KO, 275680 WASHER ~wavy ... .... e e i e -1
16 . C 32935 CLAMP - swivel, wire A 1
1

1

1

2

1

i

1

1

1

1

1

1

1

3

1

1

1

1

1

.............................

*17 KO 235086 ° . LEVER - speed control
. 718" . KO 2350856 SPACER - speed control bracket
.+~ 19 - KO 235084 ... BRACKET - high speed stop, :
.20 129- 37 . NUT-#10-3Zhex............. e e e
- " 21 192+ - 18- LOCKWASHER - 3/16"
22 C 28990 . JOINT - ball
23 KO 235277  ROD - throttie
124 c. 28670 " RING - retaining, throttle rod:
26 . KO 235476 - - BUSHING - governor cross shaft

c e 26 C ' 23126 . SHAFT - QOVernorcross . ............... e Lo

- 27" C ., 28691 - BEARING - needle, governor shaft
T 28. C - 27274 - .GEAR ASSEMBLY - governor
'29° - KO 235125-S"  SHAFT - governor stub

.............................

................................

30 € 18098 .  WASHER - governor stop'pin. . . .. P R
31 C _ 28690 - -PIN - govemorstop...... e B D !
32 = KOA237559 BRACKET -throttlecable . .......... ... ... ... .. ... '
. 34  'KOA236919 ‘BRACKET -chokecable ........... oo ivuin... e g
35 . 182- 516  _SCREW - #10 x 3/8" NC fillister_ head e e
36.. . KO 235603 . CLIP......... e S R
- /
S ENGINE MOUNT PLATES. _ ‘ .
A c.. 1717 . PLATE engine mount L.H. . .~ ... ... .. e S 1
2. C* ‘17718 . - PLATE- engine mount RH. ..o 1
e | C 29731 MOUNT -engine . .. .. e e M e . 4
4 C 25556 WASHER - snubbing .. ... e L e e 4
5 151- 210 . RIVET - semi tubular 3/16” . . ... . ... 0.0 oo o 16
- 6 1138 - 219 ¢ BOLT-3/8"x2“NChex.................. P o 4
7 192 21 LOCKWASHER - 3/8" ... ... ...... DU DY IR
8. 193- - 56 LOCKWASHER - 3/8" countersunk externai tooth ......... 4
9 164- 50 = BOLT- flat head hex socket .............. e . | ‘
£1)
B1322-29 B S L : August 1995




- . N - - - . ) . . e -
. . N - - . . ]
. . - . . - . N . . . N
' . N - - . . - -
. - - . N .
. . - . \ . -
- N - ' . - - . N . L B . . ' . )
. A - . - - . -
; “ . . .. . . - N B P . -
- - . R - - = . - - .
. . - 4 - T .- . -
- - . , ' . b N N R .
. - - B . - h . - ; ' - R . -
B R - - % . o - . - - _ - [
- . - L - B . - - - . . - P s
b - . R - . . . - . B
L . . . . A . . B b . N ) i
-

30

CASE 220, 222, 224 AND 444 COMPACT TRACTORS N

PTO CLUTCH AND LINKAGE

REF PART NO DESCRIPTION REQ’

C 28237 KNOB - laver, PTO . .. .. e e e e e
C 22098 LEVER - PTO engaging ... ... . ...ttt v e tameeenwrn e .
[ 22921 ARM ASSEMBLY - PTO. . ... L. e e
353- 482 BUSHING - lever, dash tower . ..., .
Cc 20093 BUSHING - fllplock ..................................
138- 96 PIN - roll - 3/16"”" x 1"
C 20036 SPRING - lever, PTO .
Cc 28240 WASHER - nylon . . .. .0 s e e e e el
132- 91 PIN - cotter 3/168"" x 1'*
: / 10 - 132- 210 PIN - cotter 1/8' x 1"

] . o : 11 © € 14906 -~ WASHER - nylon 3/8"

12 C 19867 SPRING - clutch rod
_ B . - i3 353- 442 - BUSHING - 'heyco
TN . 14 € 27734 "ROD —clUtCh.........cooiuun il
Faw W07 e ‘ .15 C 19767 GUIDE -clutchrod .. ....... .. . i ittt e e e
Pz P Sl 16 131- 1181 NUT - lock 3/8" n.c. hex
17 195 104 WASHER - I 5 £ N
18 195- 137 WASHER - spacer {used on models W|thout hyd. I:ft} .........
19 113— 207 BOLT - 3/8" x 1" n.c. héx k@g ..........................
C 20053 BUSHING - nvlon . ... . ... . e i e e inn
21 163- 24 SCFIEW #10 - 24 x 1- 114" hex head washer

WO~ AWN -

................................

...............................

...................................

FagY
%
.

3
o
3

...............................

"
)
-5, 1%
g LD
SRnL i
Ry
T
~ ~
A
Ny
i/
.

=

/H‘\
L
BH]
-
PN
{

:T':‘:*:C

23 aphd

il

~75

Ay

E3x

i

=

S
o—

N

Q

o
/
47N
\
@

® 22 131- 67 NUT - #10-24zincplated, ... ... ... .iuu oo iun
Gé Col : 23 ° C. 23004 ACTUATOR - PTO switch . . . ;. N

A
b

- = BI AN R BN o RO B R ek el i —t ek ek b

I3
'

<
P
AR,
o
*
I

B1322-31 August 1995




f
:
1
|
|
o
1 -
I.
|
|
1
\

e e - — ——

e o i —— it — v —— b

P

REF. PART NO.
NSS
o o 31045
2 c 18907
. 3 c 156718
| 164- 40 .
'5 193-° .76
6 192- 21
7 C * 15515
8 c 15557
9  113- 207
10" . C 29735
11 C. 21596
11 C 15556
12 - € . 32168
12 - ¢ 321869
2., C 32169
12, 'C 32169
127 NSS = .
12 ‘NSS )
12 °  NSS '
12 © NSS
13.0- C, 16786
14  C .18947
15 C 18908
16 C 28677
17 C . 18940
18 C 26702
19 C. . 16616
20 C . 23740
21. € | 15721
" B1322-33

» '

' CASE 220, 222, 224 AND 444 COMPACT TRACTORS . «

C19803 CLUTCH ASSEMBLY (PTO)

Dl_zscniPTloN

_CLUTCH AND FAN ASSEMBLY - less screen (use C27150) .. .. ...

S

33

REQ'D

1
PULLEY ASSEMBLY - clutch and disc. . 0 ... v vennn.. s
HUB - clutch .. ... L. T T
PLATE - clutch. . . . . S S e 1
BOLT - 5/16" x 3/4'" NC flat head'socket .. ............. 2
LOCKWASHER - 5/16"" countersunk external tooth. ... ... .. 2
LOCKWASHER - 378" .. ... .. O A
WASHER -spring . ... - vt cviinnn e [T ‘6
WASHER - sapcer .050" ... ......... e e e UAR
BOLT -3/8" x 1" NChexZP... ..., .. ..... [P . 4
BEARING -camand pulley . .. ............. e . 3
WASHER - spacer .005"" . ...........0 . . i . "UAR
WASHER'- spacer .010"" .......... O e UAR
" CAM - clutch (Used S/N 9703017 and after} 220.. ... .. . 2
CAM - clitch {used S/N 9706746 and after) 222 .. ... PR 2
"CAM - clutch {used S/N 9708741 and after) 224 . ... .. ... . 2
CAM - clutch {used S/N-9711160 and after) 444 . ... .. e 2
CAM - clutch (used prior to S/N 9703017) 220 - )
(must service with (2) C32169 cams and (1}.C26702 arm) . . 2
CAM - clutch (used prior to S/N 8706746) 222 - E »
{must service with (2} C32169 cams and {1} C26702 arm) . 2
- CAM - clutch {used prior to S/N 9708741) 224 < )
{must service with (2) C32169 cams and (1}-C26702 arm) . 2
CAM - ¢lutch (used prior to S/N 8711160) 444 S
{must service with {2) C32189 cams and {1} C26702 arm) . 2
" SPRING -clutch load ... ...+ ....... e s 2
RING - retaining .. ........ [ e 1
SPACER -hub ... ... . L 1
WASHER - fan 17/327 ... i r et e e A
BOLT - 1/2"" x 1-3/4" NC hex L.H. threads .:............. 1
ARM “engaging . . . ... ... RN e ‘ 1-
FAN - cooling: ........ e e e e o1
. KIT - friction disc . . . . ... N A I
SCREEN -grass ....... 1

Augus} 1-995




CASE 220, 222, 224 AND 444 COMPACT TRACTORS o %

o ) ; . . CLUTCH ASSEMBLY (PTO) ...

' REF. PARTNO. .~ . o - DESCRIPTION' _ - REQD
- © € 27150 . CLUTCH AND FAN ASSEMBLY . ... ... S S
.1 . .C ~ 16616 FAN-cooling ...... ... .. ..o i 1
2 C . 23677 - HUB-clutch ....... ... ......... T 1
3 C 15718 | PLATE-clutch.......... e 1
r~ 4. 164 40 BOLT - B/16' - 18" % 314" ... ... ... .. OO 2
1 5 193- 76 . . LOCKWASHER - 5/16" countersunk external tooth. ... ... .. 2
| 8 C 15515 ° ; WASHER -spring........... e e ..o B
! 7 € 31045 PULLEY AND DISC ASSEMBLY .......0....40....... R
" 8 C 23740 KIT - friction disc : .. ......... cieaaa TPV eeeoon
l .9 , C 29738 BEARING -ball................. e PPN ' 3
1 10 -C 15557 . WASHER -'spacer .050 .. .....c ... .. 0., el .6
: ‘ 1 C 32169 CAM Solutch . ... .. o fe e PR o 2
! - 122 € 16786°  SPRING -clutchload ... ..... A S .2
, \ . 13 C . 23630 SPACER - hub .. . ... e AR SRR 1
o . : 14 C. 23625 - . NUT -adjust ...... e e 1
: . \I . 15 .C . 288677 WASHER - fan-17/32"" ... ........ e e el 1
SR . o 16 C 24743 BOLT - 1/2” - 20 x B-1/2"" NF ... . . . .. 1
P : e 17 129- 125 . NUT - 1/2” ~20NF .. ........ AR e SO
- . I 18 C 23627 GUIDE -adjusting nut . ., . ... ..ot e
‘ : Lo 19 - C 23624 WASHER - spacer ............ e e [ 1
B ' : ! E 20 c 26702 ARM -engaging .. ... .....0 c...0c.... . s 1.
: L . d o ' .21 - NSS ~° . SCREEN.- grass (use (2) C26758) .. ... 1
. L : - ‘ 22 113- - 207 " BOLT-3/8"-16x 1""NC ... ...... P T 4
| : e T > 23 192- .21 LOCKWASHER - 3/8"" .. ........ EE R R R R R R L. 4
~ v ”l i
o . 1
' L
‘ i |
: : 1
- l '
i:"l' - ‘ ‘I' .
- ) .
- § -
l -
-' '
‘ ‘ ] ‘
| .
’ - 1 L3 -
| .
. ] .
. 1 - . gi T

O B1322:35. , | B . August.1995




I : R
( CASE 220, 222, 224 AND 444 COMPACT TRACTORS . 37
hd | . . P R 2 . N
( e - o HOOD, FRAME AND GRILLE
REF. PARTNO. . I DESCRIPT.ION - L -REQ'D
NSS. - FRAME - main (220, 222 and 224) . . ..\t T
-NSS FRAME -main {(444) .. ................... ..... 0cois, 1
2 C 22775 - HOOD AND GRILLE ASSEMBLY (lncludes hinge) ........... 1
3. C . 23527  LINER-hOOO ..:..uiuniten it it e 1
4 C. 22023 HINGE -frame .......... ... .. ... i, 2
5§ °C 27508  PIN - attachment.......... . PR A 2
6 131- 1318 ° NUT-fock 1/2 NFjam .. ..., . ... e e 2
7 -.353- 406 - PLUG - holg (models. without hydraullc 1 1 J R 1
‘8. C 18153 CHANNEL -\instrument panel. .. .. ... ..............%... 1
9 C 16362 ROD - hood hinge . . . . oo ii et e e e e e, 1
.10 .132- 334  PIN - cotter 1/8" x 314" ................................. 1.
1. C 16373 | PIN-latch ..... .. ... .0 ... e .2
12 C 24137 SPRING - 1atch . ... .. e et s e i et .
13 138- 319 PIN ol 31167 X 1147 e 2
14 ° NSS . . PAD -footiest, L.H...... AP e 1
14 NSS " PAD - foatrest, RH. ......... R B T S 1
15 113- 113 . BOLT-5/16" X 7/8' N.C. hex " i vl it -2
16 "192- 20 . LOCKWASHER - B/16 7 . . ot e e e e e e e 2
17 C 14729 . SPACER - frame, rear {(444) ... .. ... .. . . Lo il 2
17 . " C , 14730 _SPACER - frame, rear (220, 222 and 224) ..., 2
18 192- 23 LOCKWASHER ~ 1/27 . ot et e e e e 4
"19. " 113- 424 BOLT - 1/2" x 17 NG B e e e e . 4
20 C 16361, - HINGE - hood (included with hood) ... .......... 0 ....... 1
{
A
t " K
: ' AV
. B1322-37 S S " ‘ : August 1995

e Ve




CASE 220, 227, 224 AND 444 COMPACT TRACTORS | .

SEAT, FENDERS A P TOOL TRAY

- REF." PART NO. . . DESCRIPTION - E REQ'D .
NSS ’ SUPPORT -seat, front ............... . ... ... 000, .

C . 16404 SUPPORT - seat, rear ... ......c.ouiviunamerneaenene ..
13- 44 "BOLT - 1/2” x 2-1/4" NChex (444) . . ......... ... .. .....
113-° 427 (BOLT - 1/2” x 3-1/4’" NC hex (220, 222 and 224}

- 113- 424 BOLT - 1/2” x 1" NC hex. . ... e e
. 192-10 23 LOCKWASHER - 1/2" . ... .. S
" NSS. - '~ TRAY -tool {use C31004, C26029) .............«.. ... ..
L C . 16428 PIN -seathinge ................. S SR
C 30070 - -SEAT -(220,222and 224) . ... ... .. ... ... o
"C° 30071 SEAT - {444) ........ e e e :
c 15410 CUSHION - rubber. .. .. ... e
10~ 195- 2021 = 'WASHER - 5/16".x 1-1/4"" OD, zinc plated
11 13- 122 BOLT-5M16x 1-1/2" .. ... ....... e
12 , C 14534  BUMPER - seat ... . '

......................................

13 121- - 106 BOLT - 5/16” x 1/2” flahge whizlock ... .. .- ‘

CORANDORWWN =

17152 - HINGE ASSEMBLY -seat ........ ... e e
16444 - FENDER-LH.(444) ... ... . 0. ... .. v
16445 . FENDER - R.H. (444}..... N e e e e
16446 .~ FENDER- L.H. (220, 222 and 224) . ............. AP :
- 16447 . FENDER.- R.H. {220,222 and224)........ .. ... ... ...,
16393 LEVER -shift ... ... ............... e e ..
25566  WASHER™-'7/16" x 1-1/47 0D . ..... .. ..t nn
17216 °  SPRING -shiftlever .. .......... .0 ... ... SR
17066 WASHER -cupped ............ ... ...... e
1181 NUT - lock 3/8" NChex - ................. e Lo
14728 GRIP -shiftlever. ..............:..0...... s

1)
uny
1

-
~d
_n_a-_n_l_:._\...i_.n_s_l_aSM.h.bCD—l-é—l—l&NMN—‘-*

81322-39 August 1995 -




|
. ( - =
5 _ CASE: 220, 222, 224 AND 444 COMPACT TRACTORS A L
[ o 220, 222 AND 224 FRONT AXLE
' REF. . PART NO, . , DESCRIPTION" ° . REQ'D
1 C. . -18812 - AXLE-front .. .....%u'utreirienne it ieen. o1
2. € 18777 - SPINDLE:lefthand .............c.c. . veeuieenninnnannn 1
3. € 18779 SPINDLE -right hand .. .....0. ... uionannenl 1.
4 138- 99 PIN.- roll 3/T6" x 1-8/B"" ... . il e e, 2
5 . C 11906 WASHER - thrust ... .. e e e e e 4
'8 219- ' 404 FITTING - lube ....... J S B S
-7 C 13106 - COVER-lube fitting & ... ... ..voriunnin e, '3
‘8-  132. 311 PIN - cotter 5/32" X 1-1/4" .ot iiinnate, 2
o 9 “C. 12975 . ‘WASHER - wheelspindle ,........,...c.....0...... ..., 2
T . 10 C 28226 , WASHER - wheel spacer . ... .. e e 6
oM 187-° 1910 . BOLT -'3/8” NCindented-hexhead...........c........., 1
12 C 22278 | PIN - retaining, axle pivot ....... P L B
13 C 22992 KIT - drag link ... . ....... P P 1.
14 . 192- . 23" LOCKWASHER - 1/2""zincplated [.............c........ 3.
15 . 129- 165. . _NUT -jam 1/2"" N.F. hex RH. thread ... .................. B
18 C ¢ 21527 - 'BALLJOINT - 1/2" LH.thread .. .....:.0 . coiiuenio . 2.
17 129- - 365 NUT -jam 1/2"" N.F. hex LH.thread. . .. ... ...... ... ... 2
‘18- €.  21526-,  BALLJOINT-RH.thread ..............cc.c0ivonnuns. -2
‘ .19 C 22568  TUBE -axle PIVOL ... voluten e imeeine e 1 -
R 20 ' 219 17 FITTING - lube ........ A S 2
T 21 , NSS " TIE ROD - (use C25856, C44640, C44641) ............... SR

R 444 FRONT AXLE"

! 9. C.' 80BBT  : AXLE - FONT ... ... e eiieiildo TR
2 C 18784  SPINDLE -tighthand ............0.c..... e T ,
3° C 18782 SPINDLE - left hand ........ DU e
-4, 138 89, - PIN-rolt 3/16'5x 1-3/8" ... ......... ST o
5 C 22278 °  PIN - retaining, axle pivot ..., ........ e e
6 C 13716 ' WASHER - thrust ... .... e e e o
’ 7 ..219- . 404 ©  FTTING-lube ...........0.......0..... fo )
8 C 13106 . COVER- lubefitting .. . .......... ST e .
9 . 132- . 3117 . PIN -cotter 5/32 x 1-1/4" . ...... ... e e o
10 -~ C 12975 . WASHER - wheel spindle’ .. ............
11 C 28226 - WASHER -wheelspacer..................... e

1910 BOLT - 3/8'" NC indented hex head . .. ...." . e

. 220892  KIT-draglink.......... e
LOCKWASHER - -1/2" zing plated ... 7. .. ...............
165 NUT - jam 1/2” N.F. hex R.H. thread . .......7. ... ... ..
365 NUT -jam 1/2"" NF.hex L.H. thread . ...._ ...............
21527 . BALL JOINT - L.H. thread ... ....
21526 BALL JOINT -RH.thread . . ............ .. . ..., ;
22568 @ TUBE-axlepivot ............ S e R
t 20 . . 219- -+ 17 FITTING-lube ...................... e Yeme s e
21 C 21529 TIEROD ..y e

-

+
O-.l—l—\o-.l
N RO jus]
wor N

]

(£

—
«Q
(9]

—
[{a]
(o}

‘=

B1322-41 , L 0 . August 1995

e T




REF. PART NO.
1 ¢ 16945
2 . C 18014
3/, 131- 356 .
4 NSS -
5.  C 18992
6 C 14200 -
7 C . 14201
8 131- 1112
.9 195- 2021
.10 192- .20 .
T 11 113- .'102
12 c 33309°
13~ 113- 208 -
14 192- 21
15 195-- ZOSSJ
16 . C . 15096
17 126- : 16
18, C 24098
19 . 219: 404
20 . C 12975
‘21 T C - 18017
c 13106

Ls

. B132243

. CASE 220,222, 224 AND

. . ! ! ) ' . ,
444 COMPACT TRACTORS I &

STEERING GEAR

CAP - steering wheel . :
CWHEEL - steering . .
NUT - lock 5/8"" Gripco
SHAFT - steering (use C26325, C26326 138 143}. A

SUPPORT stearing
PIN - pivot ©...:.
WASHER - shim ..
NUT .- jam 3/4" ..

WASHER ...,...-:

. LOCKWASHER - 5/1

BOLT - 5/16"" x 3/4"" NC hex

" GEAR -steering ..
BOLT - 3/8” X 3/4”

WASHER - 5/8” zinG plated
BUSHING - flanged nylon » .
KEY - Woodruff 3/16"" x 3!4” e e

.TUBE - steering-. . .
FITTING - lube 459
- WASHER - 5/8" ..
CLIP - tinnerman . .

gear.._ ...................

's"?;c'é;';-'li:é'ﬁéx'ﬁﬁﬁﬁ'.jZZEZ'.Z‘.IﬁZ'.I'.
'Né'r{éx”.ﬁ'.-fﬁﬁfolﬁ'.ﬁﬁ'ﬁﬁllﬁLIIIZ".Z}-

........... PR R R O LA RN R R
...................................
..................................
.....................................

August, 1995

DESCHIPTION S . REQ'D




- ¢
# 1 4 .
: l CASE 220, 222, 224 AND 444 COMPACT TRACTOR SRR
. o BRAKE ASSEMBLY
oA e L : o . cot
~REF, PART NO. - | : ‘ ‘DESCRIPTION . . REQ'D
1 € 19250 - BAND -brake ....... e el 1
.2 C - 13526 PIN-clevis .. ............ ... S 1
.3 132- 310 PiN -cotter /8" x 17" _..:...... he e S 3
4 131-- 1129° LOCKNUT - FIE hex NC . ... i 1
) 5 ° 131- 1181  "LOCKNUT -3/8" hex NC - . ........... . ... .. ... 2
6 -195- 104 CWASHER - 3/8" flat . ... e e .2
7. 'c 19063 ~ ARM -brake «.:.....iovu it e 2
8 - ; 19064 LINK - pbrake .. ...... e e S e 2
.9 132- 321 PIN - cotter 3/32"" X 1% ... . e 6 -
10 ~C 19179 LINK - brake . .. ....... S T 1
i " .c © LINK -brakeband .. .....:.... S S 1
v 12 141~ "PIN-clevis . ........ e el e e e .
13 C SPRING - return . ........ooo;ooos e e 1
14+ 213- CLEVIS .. .. e e e e e 1
© 15, NSS ROD - brake (220, 222, and 224) juse C24097) .... .. . .... 1.
- 18 ~ NSS. - . ROD - brake {444} luse C24096} ............ e 1
17 C 2638 . ARM - brake.rod . . . ......... e [ A |
18 -~ 138- 319 PIN - roli 3/16" x 1- 1/4' ................................ 1
19 C 21872 PEDAL - brake @ssemibly . . . . ... ..eoioenn .t U 17
20 "131- 164 . NUT-- centerlockjam ......... I S - 2
: 21 - C -’ 16164 TAB - liftcontrol . . . ... e e [ e N
‘22 C 18147 | LEVER : brake fock ....... AU PR e 1
23° C . 27755 . SPRING -brakelock ............. IR b oA
L 24 C 21857  ~SPACER - brake pedal .......... e e 1
. FRONT AND REAR WHEELS , '
. ¥ . 220
222
, L Lo , - oL 224 444
R 1 C 24435 . _WHEEL -rear, 5bolt ..... T o2 ,
2 c- 10314° BOLT - rear wheel . :.......... e werie.. 10 ,
3 (o 24433 . WHEEL - front (includes beanngs) e L. 2 2,
\ 4 - 219 403 © FITTING -lube. .. .. cov e, P . 2 .2
' 5 C 44499 BEARING - wheel _ T et .. 4 -4
: 7 C 12370 - CAP-plastic, froht ..... ... 0w ...... e, 22
[ 8. A '~ 70185 CAP - hub, rear (opticnal) . ........ e S P
9 .C 24438 WHEEL -frear, 6 balt .:............. capiee g 2
10 A 30064 "BOLT -rear wheel . ............ e e e e e 12
- 11, A 70062 CAP --hub front wheel lopt;onal} - 2
{ : cC " 13106 COVER-Iubeflttmg B R A S 2
C 1
L. )
P & B :
P
b %
‘ . f ‘5 ' B1322-45 - T S : . August 1995




b | -
: 3 ‘ CASE.220, 222, 224 AND 444 COMPACT TRACTOR -~ - ‘41 .
’ - ! : ‘ , o R EE .
( - IMPLEMENT LIFT
. J L i ] )
S .. REF.  PART NO. o ‘ : DESCRIPTION e * REQ'D
\ | 3. € 18809,  LEVER ASSEMBLY - implement lift, . . ... .. ... ... L. 1.
2. 219-7 404 - FITTING -lube 45° ... .. ... ... . .0 iy s, 1
3 c. 17281 SPACER = Iateh . . oo e 4
-4 T C 18811 LIFT - dateh . oo o e e e 1
- 5 - 164- 42 SCREW - 5/16 x 1-1/4'" flat head SOcket ... .. e, 2
6 C 17249 BRACKET -mountingtop ............. ... ... .. ...." 21
7 ..C 17250 BRACKET - mounting bottom .. ...... .. ..... 0 ......... T,
.8 . 13- 207 BOLT - 3/87 x 1" NChex ... ..o et encnnnn. 4
9  131- 1181 NUT 2 100K 378" .t e e it e e e e e 4
10 - - 138- .2054  PIN-spirdl 516 x 1-3/4" ... o 00 0 0 1
11 € 15564 SPRING - liftlever. . .. ... v, e e 1.
12 195- 521 . . WASHER - 3/8" x 11/16" G Ll 2
S oL 13- C 17067 "ROD -liftleverpush . ... ... ... .. ... ... SPU 1
s : : ‘ .14 € 14525 . BUTTON -thumb ....... SR e o1
' ’ - o €. 13106 COVER-!ubeflttmg...' ....... S e s
+* DRAWBAR AND TOW HITCH .
1t . C.. 13360 , DRAWBAR ......... L e e o
2 192 23 ' LOCKWASHER - 2" zinc plated e il 2
.3 113- 424 BOLT - 172" x 17NC hex zinc plated . . ... .. .. .. e e 2
, .
{ -
i
j
i
{ ,
J:l - o
i .
; Ly . o
Lo )
SOy
o T e B C ' S o { ' B1322-47 : : B .., August 1995




)
m
a

OONNOARGDN -

orpnOoOOOoOOa

N00000—20000000000

<N
m ~ ﬁm N
a0 TN
, R vhea
if 4:'-.\\\\}\\ it *m'

oy SIL?
A

u"""“ Y

’ . fb\
U S S

AP ——ro

PART NO.

12713

16744
14531
13241
13385

13266

13211 -
12723,

16699

22638, -

16700
22637

126342 -
13196

36935
28241

19

12725
16339

.14168 -
14644 -
12551 .-

.12552

680

1133

12718
14223

. 33417
14222
25258

128
319

424,

- 42852

- (CASE 220, 2'22, 224‘AND 444 COMPACT TaAriTon

" GASKET - transmission covey .

THANSMISSION AND FlNAL DRIVE
{See Page 51 for Sar\nce Transmnssiunl

DESCRIPTION

" CASE - transmtssaon (see pge 51} .. :. ...... . Sl
".- BEARING - flange'. .. .. T L '
BEARING - flanged .. ... ..... ... ..... e SN K

SEAL-axle......... e e e e e '
BEARING - sleeve. . . . ....._ . e e e
BEARING -sleeve .................. PR PO :
PLUG - filler and drain’ 1/2" ............ . c.
SEAL - shift rod

........................................

'BEARING - roller, inpit shaft e e P -

CAP-shiftrod . ... ... .. ... ... ... .. ... PP
SHAFT - axle, short R.H. {220, 222 and 224) . ... .. el
SHAFT - axle, short R.H. {444} ... ... e e SN
SHAFT - axle; long L.H. (220, 222 and 224) e e
SHAFT - axle, long LH. (444} . ... ... ... .......... UM
RING - retainer, axle .. ......... e e

'COVEH transmlssmn B S e e

LOCKWASHER S V2 A e s R
BOLT - 1/4'" x 1/2" NC hex ................. S e

- FORK -shift .......:..... e it e i e

ROD - gearshlft....l-.'....-,....‘_ .....
RING - retaining. . . .......... e et laan L
GEAR -clusterinput.. . . ... .. ... L T
GEAR - high 41 tooth .. ... e et
GEAR - low B5.tooth ....... i '
KIT - diff. case lincludes Ref. 34 and 35y .. ... e e
GEAR - differential pinion {order two of each items 29 and 30]
GEAR - differential {order two of each, rtems 29 and 30) .
WASHER pinion thrust . ...........¢ e e .' .

~ PIN - diffefential ¢ross’. ., ......... SRR EEER R
'PIN - differential cross lock .. ........ e e

SCREW - 3/8" x B " NFhex  .........c..oovniiniiin.ny
NUT - lock 3/8” NF hex . ................. e
WASHER - differential . . ........ 1. .‘{. e e I
WASHER - spacer...... e e e e
GEAR - brake idler {also use C25258) ..... e Y

- RING - retainer, brake idler ... . ............... e

'BRAI(E DRUM - (also ase C33417) . e

-

Augﬁsi 1995 i



i
50 i ' © CASE 220, 222, 224-AND 444 COMPACT TRACTORS 57
i . .
‘ , TRANSMISSION AND FINAL DRIVE | -,
(.\ 1 e . . e " (Service Transmission) @7
H ' : a . B ' . .
’ REF. - '_ PART .NO. - DESCRIPTION REQ'D
‘ : C - 24843  CASE ASSEMBLY - transmlssmn ........... e SR
1 NSS CASE - transmission & ... ... ...ifeneisoenrnnsvons -1
2 S C 12713 BEARING - flange. .. .. ... et ada s © 2
3 C - 24804 - .BEARING - flange.. ... e N -2
4 C . 24803 - SEAL-shaft ...... ... ... . ... et 3
. B c. 13241 BEARING -sleeve~. .............. T e el 1
.. 86 ., C 13385 + -BEARING-sleeve . ... . ... ... ... v -1
- . 7 C 13266 . SEAL-shiftrod...........covviiiaiuianenn. FU o1
X -8 Cc. 28281 BEARING -roller ... . .. i e et e i e 1
. : 107, 221-+ -4 - PLUG- 1/2" filleranddrain. . [.......0 ... ... e L 2
. | ; 11 C 16699 - SHAFT - axle, short R.H. {220, 222 and 224} . .. ... ........ R
0 \ 12 .C 22638 SHAFT -~ axle, short ROH. {444} ... .. . ... .. e 1
f M3 - C 16700 SHAFT - axle, long L.H. {220, 222 and 224) .. e 1
] 14 C 22637 . 'SHAFT - axle, long L.H: (444) . ..o ... Loi i 1
! 15 C 26342 . RING - retainer, axle . :....... T 2
! 16 C, 13196 GASKET - transmission COVer .. ... m..ou.otnnnneeesh oA
: 17 C 36935  COVER- LrANSMISSION & . o oo oo e s e 1
M. 18.. C 28241 . BREATHER - transmission . ... ........ feeae i 1
1 19 192- . 19 LOCKWASHER - 1/4"" .. ........... [ e 6
‘i' 20 113 1 BOLT—1I4“x1I2”NChex....*.‘.4................Z.... 6
/ 21 C - 1272% FORK -shift ........... ..., e e Mt e e a e 1
22" C 37222 ROD -gearshift ............... P e 1
23 C 14168 . RING - retaining .. .. e e e 2,
24 . C ° 14644 “GEAR - clusterinput : . ... ... e e st ]
25 C - 12551 "GEAR - high 41 tooth ... .... e T 1
( b - 2B C 126562 . . GEAR - low 55tooth ....... e S 1
27 NSS KIT - diff. case (includes Ref. 34 and 36} ... ... AR &
" NSS - KIT - differential pinion and side gear... .. .. e - 1
29 NSS - - GEAR - differential pinion . . . .. e e L 2
30 NSS ' GEAR - differential . . ......... e e e o2
31 NsS WASHER - pinian thrust . .. ... ..o v e e 2
32 NSS PIN - differential cross. ..................... e B R
33  NsS§ , PIN - dlfferentlalcrosslock.'.....,‘....-..':.-'.............: 1
. . . R . 34 28~ 680 SCREW - 3/8" x5 " NFhexcap --...... I s e 4
’7’:.—\{\‘;?};( — e 35 131- 1133 . NUT -lock 3/8"" NFhex ................ e .. 4
L HENIN Y - . 36 C 12718 ° . WASHER - differential .. . . ........... ... e e 2
e e - 37 .0 C. 14223 . WASHER-spacer............0. .. .. LUl UuAR
.ﬁ;{ﬂ‘:{\”j\"%’ o R ' - 38 C 33417 -  GEAR - brake fdler lalso use C25258) ... ... .i.o.otnen.'ns 1
Zo K N .39 C ' 14222 ' RING - retainer, brake idler ..., e s .. 1
i 740 - C 25258 - . BRAKE DRUM - (also use C3341 7) S 1
o - -4 0 126 - 128 KEY - Woodruff, brake ndler..,......_.., .......... PRI
T 42 138 319 ° PIN-roli M6 x 1147, . i -..‘.‘..d.;.L S I
- ST 43 . 113- 424  BOLT - 1/2""- 13x 1" hex...i...‘..'..,.,. ..... e 4
i ; T a4 192- - 23 © LOCKWASHER - 1/2” . ....... ¢ .0venns e g 4
: [ 45 | C 42852 -  DIFFERENTIAL ... ... TR 1
L
8 ' TRy, g , -
. . [ . 4 . I
. N J ' e . M_"E -
. T C : B : ' Co o ; E , ~ B1322-51" - : : . e - .August 1985
. - ' i . § |




o _ ' - - CASE 220,222,224 AND 444 COMPACT.TRACTORS.' : o 53
. HYDHAULIC SYSTEM
K" . REF. © PART NO. . o ] DESCRIPTION S Lo REQ'D
1 . C 153358 SUPPORT pump mountmg ............................ 1
.2 113- 206 BOLT - 378" x 3/4'" NC hex. support mountmg ................. 4 -
3 114- 200  BOLT - 3/8" x 1" NF.hex, pump mountlng ................. 2~
.4 192- 21 LOCKWASHER - 3/8" zinc plated ......... e - 6
6 ¢ 28321 . KEY - sguare 1/4'" x 314" {fengine shaft) . .... ... ......... T
6 C 26207 - COUPLING - pump, 9/16'' shaft {220, 222) (See page 55) .-.. . 1
6 C . 25208 COUPLING - pump, 9/16"" shaft (224, 444) (See page 55) .... 1
7 NSS © ., .PUMP - hyd. 9/16°' shaft (repairs page 55) iuse C24868) e 1
8 218- 5065 FITTING - hyd. 3/47 x 7/8" O Ring." . ... .o e e 1.
9 218-.-8007 Q" RING - 5/8" -{for 218-5065 fitting) . . . . .. SR 1
10 .C 16794 . TUBE - valve to‘lower motor port {220, 222 and 224)........ 1
11" C ' 16793 TUBE - valve to upper motor port (220, 222 and 224) e 1
12 -C 25784 . EXCHANGER - heat. .. ... ...... ...c.0oiviennunnn PP
13 214- . 254 - CLAMP-hose.......... e F 4
"14 - C '-29697  HOSE - rubber, tank to heat exchanger {cut to length} e 1
- 15 C 22808 RESERVOIR - hydraulic 0il . .. ..ot e e ene e 1
6 C 11529 * CAP - reservoir (includes insert).......... e e 1.
17 NSS ’ - INSERT - reservoir Cap .. ..ot e N
18 - C' 22947 TIE - hoseclamp e e e e e e s o, 2
19 cC 23326 . CLAMP - hoS€. ... ..ocvvuunn.. e e e e 2
.20 - C 24911 - HOSE ASSEMBLY - SUCHON « - o e e eeee e e . ' 1.
o 21 Cc 18797 HOSE --hydraulic, pump to valve . . . . ... .. e I I
v 22 218- 5006 YO RING - 1/27 (for C18797).. . ... ... ... O T |
. 23 ' C 26182 °  TUBE -'valve to heat exchanger ... .. DU cese e 1
L . ‘24 C - 16687.  TUBE - vaivé to lower. motor port {444}. ... ... . ... ....00 1,
( ( ) 256 C ', 17898 TUBE - valve to upper motor port (444) . S I
: ~4 . 26 218- 5107 FITTING - motor port, 90° elbow, “O"* ng ....... PR 2
.27 - 218~ 5007 *0" RING - 5/16"" (for 218-5107 fitting) . . . ... ... ... .. .. 2
H 28 ' C .27277°  VALVE - hydraulic control, single spaol (220,.222) (repatrs page 57) 1
1 28 c 27217 VALVE - hydraulic control, two spool {all models wnth . ,
I ) C - hydraulic lift) (repairs page 57) . . ... ...l |
: .30 . 17 0 247 SCREW - 5/16’° x 1-1/4'" N.C. flat hd. machlne e, -2
{ 31 131- 351 NUT -lock 5/168"" N.C. hex . ... ........:... e 2
| . 32 ., 218-. 5062 . -FITTING - hydraulic valve. 5/8" x 7/8'’ O’ ng ....... R S
: 33 218" 5007 0" RING -~ 5/8" (for 218-5062) ... ........0..... oo . 3
- '34 . C ' 28949 SEAL - motor to transmisson . .. ... .. Py 1
I B 35 C 16697 ' MOTOR: - hydraulic {220, 222 and 224) {repairs page 59) ceaen 1
l ! ' 35, c 146565 MOTOR - hydraulic (444} (repairs page 59} ... . . S 1
N | CL 36 _168-. .86 ."SCREW - 1/2'" x 1-1/4"" N.C. ﬂanged 12 [ S e 14
! . - ¥ { Cc 29697 HOSE -rubber, 4’* {cut.to length) e e o1
; » . 38 c 23189 = . DIPSTICK - oil, hydraulic reservoir . .. ........... N
T , -
el i
. L
. . T e .
P TN ,
: j .
C1 Q)
: ‘ . . {, - .
L . B1322:83 . . o S ... " August 1995




CASE 220, 222, 224 AND 444 COMPACT TRACTORS,

.Y ... 22771 HYDRAULIC PUMP AND COUPLING
( A (‘)‘.‘ s . . - (BORG-WARNER) - - ‘

REF. ~ PARTNO. Lo DESCRIPTION

: o NSS PUMP - hyd. 9/16" shaft{use C24868 pump}.............. 1
g 2 ' C: -20456 BODY - pUMp .%neeveienaonennnn, S P 1
§ 3 NSS COVER ASSEMBLY - pump (use C24868) . ... A, 1
! -4 C 20460 - GEAR -drive,pump........... T LN o1
! 5 C. 20461 .- GEAR -driven, pump ... ... ... i et 1
,- .6 . C = 20462 - PLATE --weéar ....... R 1 ¢
A 7 C 24070 ° . SEAL AND RETAINER - wearplate .................. R '
b . B oL *. . RING - retaining . ... . . . e et et w01 .
s- 9 - C 28927 SEAL - “O" RiNG . .. /e ev e ene s, S ST A
; K - 10 221- ' 849 -~ PLUG--pipe........... e A A N |
- S © NSS . PIN -dowel . ............ [P PR 2
\ v o 12 C - 20464 , SEAL -sghaft ............. e e e 1
| Sl 13 oL © BOLT - 1/4" x 1-1/2" NChex, grade 5 .. ............... 4
o .14 NSS . WASHER- 14" ....... FPR P S A
- 16~ C. . 20465 KEY - square 3/168" x 13/16" .. ... u. . e eiinnnn.. 1
16 . C 25207 - COUPLING - 220, 222 ... .t ovvveeiuneinnaaianieeas T
16 C 25208 COUPLING - 224, 444 ... ... R 1.
17 NSS ' "HUB - coupling (order item 16) . .. .. ... . ... ... . 0. 1.
18 © NSS , . HUB - coupling {orderitem 16) ... . ... ............... "1
19 c 28966 SPIDER - (for C25207 coupling} .. ... . . ... 0. e 1
19 € 15036 SPIDER - {for C25208 coupling) . . ..., ..t«c..- D
\ 20\_8’3-_‘ 55 SETSCREW - 5/16" x 5/16” N.C. s06. hd: .. ........... 2
T { : (\ ) S C24868 HYDRAULIC PUMP AND COUPLING
DEENT S - L o P (PARKER --HANNIFIN)
‘ o C - 24868 . PUMP- hyd. 9/16" shaft .. ............ e WU I
. 2 F - 53109 - PIN - dawel .. .. .. P e Certeaie.. "2
©3 C 24867 - COVER -rear . ..... B P 1
| ‘4 C. 15731 - 'GEAR ASSEMBLY -driven .. ... ... e e, 1
5 c 15732 O RING -cover........ e e 2
6, .C. 15733 BODY -pump ................. e T
7% € 15734 - COVER-front................ e T PO B
' 8 'C. 15735 * SEAL - shaft . . ... e P U L1
: 9 NSS' - ' GEAR ASESMBLY - drive.. ... ....... S T e S
.7 C 24862  .SHAFT -drive....... o C 1
g C' 24863 . '  GEAR-drive ........ R SN P 1
. . € - 24864 KEY -“gear ......... AT T S O
E T C . 24865 * . RING - retaining ....... S N . 2
- 10 -~ € 15737 PLATE - wear ........ PRI e T P |
| o 11 C - 15738 . SHIEELD-heat .,........... T P
i 12 C 15739 - GASKET ............ R e S B
S 13 C.. 15740 °  "SEAL........ A SRR e 1
‘. 14 O/ - - . B - 1T T e e 4
SR 15 € 28215 KEY -3/16" square ..... e ST e 1,
I T 18 € M9TIB 1 WASHER. ...l e 4 . .
vl 17 -C 25207 . "COUPLING - pump (220 arid 222} ... 000 e peseeneneenn. S04
P 17 .. C 25208 COUPLING - pump {224 and 444) . . ... AR [T I
T Lo 18, NSS .. .. HUB-{orderitem 17) .............. e R I
E } 19° | NSS, Yo HUB- (orderitem 17) . ... ... il 1 -
, ( . 20 C - 32199 SCREW - set 5/16" x 5/16"-NC socket head ... ...... el 20
: R A 21 € 28966 . SPIDER - {for C25207 coupling) . ... .w. .o voilnnan ity 1
" , S e 2 o ‘

15036 . _ SPIDER - (for C25208 coupling} . ... .... .. e

- B1322-55 o Auglst 1995 .

. . . ' 1 - - : ’ ' ] . ! A . .. . R . . . - ‘ . v,
- , . . - L, . . et . L . i FEY N , i R -, .
N .o o T M - . . . o s . \ [, - . . . : K
S - e N £ . 2 & . . . R N '




REF.  PART NO. - . DESCRIPTION
+ NSS - . VALVE - control, two spool {use-C27217) .. ................
1 C 28699 RING - retaining . .. ... .. e e e
2 NSS : SPOOL.- motor (Order C27217} . . ... ... oo leil
" 3 | NSS . SPOOL - motor (Order C27217) . .. ... ... iitnen.l.
4 C | 28856 . "SEAL-spoola...... . .. ... ... ... et
5.. NSS ) "BODY - valve [Order C27217) .. ... .. ...
5] 211- 208 BALL - steel B/16" . ... ... . . . e e
7. C. - 21607 CSPRING -relief. . ... . e
8 - C - 17433 . SCREW -reliefadjust. . ... ... .. ... ... .ot
9 C 17435 GASKET -reliefadjustcap - . .. ... ... i i
10 129 . 531 CAP -adjust SCITEW . . . ... i e
11 C 17439 DETENT - spool .= [ .o e e s i e e e e e a
12 € - 13200 . SPACER: - detent ... ... O
13 - € . 28706 "SPRING -detent return . . .. .o e e e
14 C 17440 WASHER -retur . . . .. oo e e e e e e e
15 NSS : - SPRING - relief (use C21511 kit) ... ...................
16 211- 7 - BALL - steel 1/4"" .. .... e e e e e e
17 € ° 17438 VCOVER - detent . ..o cie e e it ai e e
18 C 17443 CSCREW - detent. . ... . .oowe i
19 L 17444 SPRING -detent ............. .. ... ... /v
.20 . 169 114 SCREW -cover .. ... . .
21 . 221- 841 ‘PLUG - pipe........ P U
22 C 21506 + RETAINER - ball seat .. .... s e e
23 . NSS + SCREW - adjust, relief (use C21504 kit) . .. ... ...........
24 C 21508 ! GASKET -adjustcap ........... e et e
25 L 21510 ; CAP - adjust Serew . ... . e
- . C '21504. “KIT - relief (includes items 6, 7, 22, 23, 24 and 25) . R
c. 21511- - ;" KIT - relief {includes items 8, 9, 10, 15 and 16) ... ... ... e
. C 18851 i KIT - detent (includes items 11, 12, 13, 14, 16, 17,'18, 19and'20} ,
" - HYDRAULIC CONTROL VALVE (SINGLE SPOOL) -
. NSS . y VALVE - control, single spool {use C27217y . ... ... ........
1 C 28699 ' < RING-Tetaining . ............ ... i
2  NSSs - N SPOOL - Order C27217 valve) .'......... e
3 cC 28856 SEAL-spool'....‘..-..’...'...‘ ........... A S
. 4 " NSS ¢ BODY -wvalve (Order C27217) . .ot i i i i s e e
. .5 - 211- 208 ° BALL - steel 5/16" ...........:. S
.8 - C 21507 SPRING -relief. ... .. ... ... i i
7 NSS, - SCREW - relief ‘adjust use C21504 kit) . ......,....%..0..
. +'8 “C®,° 21508 - GASKET -reliefadiust cap . ... . . .. ... cie i e e
v 9 c. 21510 CAP - 30just SCIBW . . .- i i il i e e bt e e
10 - 221- 0 841 - PLUG-1/4" L. ..., AT I i
M1, C 21506 . RETAINER - ball Seat ..... e I
b . € .21604° ' KIT - relief {includes iems 5, 6, 7, 8, 9and 1) .. ........., ..
. & .
' o ta
. A
If‘\ “ 1

. .B1322-57

-
MM

Wt

CASE 220, 227, 224 AND 444 COMPACT TRACTORS

' HYDRAULIC CONTROL VALVE (TWO SPOOL)

57

1 -
2
|
1
4
1 .
1
2
1.
1
2
.1"
1.
i
1 .
1.
3
1
2
2
2
1
1
RN
1
1
1.
1
1.

_n—l(.)-n-a-a-é-t-aN..—n‘M—l

- -Auﬁust 1995

—_—

o




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

- . ‘ ' . - ! -

R o . B .. SPEED CONTROL
- ©~" " "REF. PART NO. o . . . DESCRIPTION - . ‘ L REQ'D-
' ‘? . C 7 28237, KNOB -speedcontrol ............. ‘3\ S R
- 2 C 27593 BUSHING - lever . ... ... .. e e e : 1
3 NSS - " - LEVER - speed control {use C29407 C28003) ..... e ) 1
.4 C - 27822 . SPRING - COMPression . ... .. .....uuuuueeeueeninnen.. P |
‘5§ C - 21518 WASHER -nylon . . ......0. ... .0 i, 1
6 C 18742 CROD —gontrol . ... i e e e 1
7 . 129-..122. NUT- 5/16"NFhex,zmcplated..’.....................,- 1
0 8 CcC 19025 + JOINT - balt ... ..... ... .. 0.0 e e e A e 1
: 9. 195 b21 COWASHER - B/16" .. L s /AP |
- 10 132- 320° PIN - cotter /32" X 3% .. e e 2
3 11 " 138- 2072 F"I'N -roll 1/8” x 1-3/4" ... .. .. .. e , 1 -
HYDRAULIC DRIVE MOTOR .
AR * 16697 MOTOH hydraullc, 220, 222 and 224 ................... 1
. c 14655 MOTOR - hydraulic; 444 . .. ... ... ... . ..., .... e e 1
1.. C 165186 .RING-retamlng ........... DR I TP '..;.;I.. .1
2 NSS . . SPACER - (See kit below) ............ e PR I
t 3 NSS : SEAL - oil (See kit below) .............. T N 1 . Lo
- 4 0 C 14827 . HOUSINGASSEMBLY et e tae e 1 :
5},, C 14837, © ENDCAP............. e e et e e PO
6’ NSS ' SEAL - (See kit below} . . U iyl o2
) 7 NLA . SHAFT'- coupling.............. T -1
S ¢ . 8- NLA . '  DRIVELINK - 220, 222'and 224 ....... SO e I
( L) 8  NLA . DRIVE LINK - 444 .. ... ... I I 1
a. C . 14830 - - "PLATE-Wear ........c.ceunretouenennn 1
10 C ,18110 ., ROTOR ASSEMBLY - 220 222 and 224 e S 1
.10 .C° 14831 " ROTOR ASSEMBLY .- 444 ... ... Lt P PO
Ry C 28703° _  PLATE - manifold {used pnor to motor code 127-7) . oL 1
12 NEA - . MANIFOLD .ottt an s U
13 NLA ) COMMUTATOR AND RINGSET.............. PR 1
14 NSS . . ™ RING-sealing (See kitbelow) ........................ I C(
. 15 C 18092 . SLEEVE -220,222and 225 .........: ... 1
18 . (o3} 14836 ° SLEEVE-444 ..................... el 1
16 . O/L ’ . BOLT. - 3/8" x 3- 7/8" NF hex 220 ‘222 and 224 ......... 7
.16 C ', 14838 . BOLT-3/8°x43/8"NFhex, 444 .. .........0........ 77
17 NSS . " WASHER - back up, .010" (Sée kit below). . .. .. g 1 o
CcC . 29732 KIT - “O!" ring and seal ..................... R R '
NSS . “RING-sealing . ....00. .. .o i e ..
: NSS - SEAL - dirt (not used - throw away item) L .. ... ..., e 1
: NSS  © CSEAL....iiliiiioa.i et S . 2
{ ‘NSS . - ¢ SEAL..... e e e o
: NSS "RING -retaining . ... ... ... ... e ST
! NSS - - . SPACER-$€al...:..........oc.... e s PN -1
NSS . WASHER - ba,ck up, .Q10" ......... e e e e 1
g

by

1

e132289 . . . ..o o0 August 1995 .

k]
4
it . Lo
YL
P

]
. -
s
}




e e L

|

)

&

e L L

-
e

CASE 220, 222, 224 AND 444 COMPACT TRACTORS e

BATTERY MOUNT AND HYDRAULIC RESERVOIR MOUNT |
_REF. - PART NO. L DESCRIPTION : . REQD.
1 NLA . ' f SUPPORT - hydraulic reservoir. ... ... ....... . e L
2 C - .27596 - , TRAY.-battery .~ .................. e e e s I
3 M3 -1 BOLT- 14" x1/2" hexzp........ PO, .. 3
4 129- 101 NUT - 1/4" F 21 R S e e e e e e 3
' 5 182 . 19 - LOCKWASHER - 1/4" z.p. . ........... e S
"6 - C | 22896 - PAD -rubber................... e 1
7 . 121- 106 SCREW - 5/16"" x 1/2” Whlzlock e e e 6
8 129 102 NUT -.5/168" N.C. hex ...... ... e 4
9 C. 16239 STRAP - battery holddown .. ... .. e [P 1
- HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS : ' ‘;"
1¢ 27502 ~ . SUPPORT.- heat exchanger .. .. .. L e A
2 113 118 . BOLT-5/16" x5/8” ......... R .4
3 C 26455 - SHIELD - heat, muffler. . . . e e e e e A
4 113- 1 BOLT - 1/4"" x 1/2 hexzp. . .- ..o h - e e e 2
5. 129- 101 NUT - 1/4" z.p. (early productlon)..........;...'....-'._ ..... 2
6 1892 19 . LOCKWASHER - 1/4** z.p. {early production) . . ... e . 2
.7 NS5 . BRACKET - heat exchanger L.H. (use {2} C25558). R
. 8 NSS - - BRACKET - heat exchan nger R.H.-{use C25556) ........ e 1
- 9 -187- 1262 ‘SCREW. - 1/4"" x'1-1/2"" N.C. flat.-hd. Phillips ... .. i 3
i0. C 22903 PAD -insulation . 5. ... .00t innnnnnnnnns S 1
117 C ., . 22874 HETAINER - msulatlon e e A
"h b L
’ o
|l‘—J - 5
."/2 ; - :
. - - ' " I
B132261 ° . T T N . August 1995 -




e e e

\.

/

e

REF.

COLDABWN =

*Bearing retainer gasketet and felt seal not required:
New retainer assembly services all starters.

-

PART NO. -

o/L

L o/L-
- 192-
S C
" A

- A

oL

© NLA
. C
.A N

A

NLA
NLA
0oL

OfL

. C

O/L
NSS

NSS -

NLA
NLA
C -

126-- -
oL

" 192-

o/l

NLA-

NSS

B1322-63 -

20

. 28809

72039
72040

28929

72043 . -

72048

28810

28819
111

31096

28823
72046
72047

14344

26

| CASE 220; 222, 224 AND 444 COMPACT TRACTORS

C 16852 STARTER-GENERATOR -
" {Order €25256 For Service Replacement):

‘ ) . DESCRIPTION . -
.BOLT - through '
FRAME ASSEMBLY - commutator end
LOCKWASHER - /16" ............
KIT - stud {Inciudes items 16, 18 and 19)
" HOLDER KIT - ground brush
HOLDER KIT - insulated brush

""""""""" Delco No. 800213) . . ..

ARM - DIUSNPIESSUIE ., - - v oo cee e
" SPRING - brush arm

COIL ASSEMBLY - field R.H. .. ... .. e e
STUD - armature terminal

. BUSHING - insulated, armature stud
" WASHER - armature stud
NUT - terminal stud #12-24 hex
LOCKWASHER - terminal stud #12 »
-WASHER - insulated, field stud [Order C288089)
COIL-ASSEMBLY - field L.H. (Delco No. 193988

.~ 8STUD - field terminal {Order C28809} .

. "BUSHING - insulated, field stud (Order C28809) .. ..........
CINSULATOR -fieldcoil ... ..o vi e e e B
SHOE - pole
SHOE - pole
ARMATURE

..........................................
.........................................

.........................................

KEY - Woodruff, armature .
SCREW - pole

.........................................

_ BODY - starter, generator (Qrder C25256 startet)
. SCREW - 10-32 x 1/2"* round head '
'RETAINER ASSEMBLY - bearing )

GASKET - bearing retainer (order. C31096)
- BEARING - ball, drive'end ... ...
JFRAME ASSEMBLY - drive end
SPACER - pulley
“PULLEY - starter generator drive
LOCKWASHER - 11/1€'" plated
NUT - armature shaft, drive end
RETAINER - grease J
SEAL - felt (Order C31096)

.................
.......................
.........................
-------------------------------------
.........................
............................
..................................

August 1985 '



|CASE 220, 222, 224 AND 444 COMPACT TRACTORS - - e

| L - A70202 STARTER-GENERATOR
S (DELCO NO. 1101970)

REF. - PART NO. ' T . DESCRIPTION . " .REQ'D
1 - OL . BOLT - through (includes washer) . ..........c....00.aen. 2
-2 A 72104 FRAME ASSEMBLY -commutatorend . . .................. 1
-3 o/L . RING -bearing retainer. . .. .. ...l .t o1
4 : A 45230 . BEARING - commutator end, ball . .. ....... .. e e 1
5 A . 72039 .° HOLDERKIT-groundbrush .. ...............0..:.... 1
6 A 72040 HOLDERKIT - insulated brush . . ... ...... ... ..oV 1
) 7 o/ BRUSH ASSEMBLY - (Delco No. 1946427) ... ....... ... 2
8 NLA " "ARM - brush pressure . ..... S N 2
9. NLA SPRING -brush armm .. ... ... . s el L2
10 A 72043 . COIL ASSSEMBLY -field RH... .. ...ttt e .
11 A 72048 - STUD -armature termiinal ... ........... i o A
12 NLA - - . BUSHING - insulated, armature stud .. ............... e 1.
13 o WASHER - 8IMature S8 . . -« .. oveeennnnnoiomnnonson s 2
14 ~ OL . NUT - terminal stud #12-24 hex . .1....« ... ... s 4 -
15 o/ - - . LOCKWASHER - terminal stud B2 ... .. e 4
. 16 C 28810  WASHER - insulated, field stud .. .. .. .. e e 1
- 17 - O/L - CoiL ASSEMBLY - field L.H. (Delco No. 1939889) .......... |
‘ ... 18 NSs - - . STUD - field terminal (See Reéf. 40} ............. e 1
. 19 . NSS .. -BUSHING - insulated, field stud {(Order C28809) ............ 1
- 20 "NLA - INSULATOR - field coil ......0..... e e T T2
‘ ‘ 21 NLA - .. - SHOE - pole, plain....... P I, 1
22 - " NLA- " - 'SHOE - pole, motched .., ...l 1
23 . A 72041 ARMATURE . .. ...t it it s B
i T 24 126- 111 KEY - Woodruff, armature . . . ........ ... B PO A
( ) .26 On . -  SCGREW -pale........... e [P 2
: 26 NSS BODY - starter,-generator (Order C252586) ... .............. 1.
27 O/L - - 7 SCREW -#10-3Zx 1/2" rd'hd. . ...t iinnn e 3
28 - 192- 18 . LOCKWASHER - 3/16 plated .. . ... . ......... e oo, 3
29 C 31096 RETAINER ASSEMBLY - bearing . ............ .... e v
30* NSS ~ ' GASKET - beating retainer {Order C31096} ..... PR e L1
31 C 7 28823 BEARING - ball, driveend ... ..... ... ........ e -1
32 A 72046 - FRAME ASSEMBLY.-driveend . .............. M e 1
33 A 72047 SPACER - pulley. . . . . . : e e e S
.34 C 14344 " PULLEY - starter, generator drive. . . .. e e 1
35 192- 26 _ LOCKWASHER - 11/16 " plated . ..« . .o oo vniaihee s o1
‘ 36 O/L ! © T. . NUT - armature shaft, driveend . ... .......... T |
o * - 37  NLA - ' RETAINER - grease . . ... e PO
i o 38* NSS . : SEAL - feit (Order C31096) . ... ... .. I e s PR 1
o - 39 NSS . .. -_ SPACER - armature shaft, inner....... S S o1
! : .. 40 'C - 28808 ' KIT -“stud {Includes items 16,1Band 19) .. .5 ... conavinn 1
) f * Bearing retainer gasket and felt seal not required. ' - o _ . oL
~ New retainer assembly services all starters. - K ' '
. ] *

- B132265 . o 0. August 1995

¢

.
. . . R
. i -
b i A AR A B bbb 2
.~
n




-

R

REF.  PART NO.
.1 C 23023
2 C 23023
3. C . 23025
4 C 14565 .
5 ' C. - 23030
6 C . 24B14
.7 'C 14853
8 . C -28386
‘9 -C 14537
10 C 29413
11, C , 32178
12" NSs* .
12 NSS* .
13 € 23002
14 C 21989
16 C 41010 -
16 . C . 30268
17 C . 32407
18 . C' 22765
19 . KO 231281
o C 28694
20 - C- 29738
‘21 NSS ,
22: C . 28693
23- . KO 230722
24 O -

.'* Use,C25256 remanufactured starier‘

. CASE 220, 222, 224 AND 444 COMPACT TRACTDRS

'ELECTRICAL SYSTEM

DESCRIPTION *

HARNESS = WIr€ . . o oo e e e ee e
HARNESS - wire L ' LT

......................................

‘HARNESS “wire .. ......... -

CABLE - battery, positive to soléﬁoid, {red, ‘\0—1/2“) ‘

WIRE - regulator “'A’’ terminal 1o solenoid {white, 10”') . .. .. ..
CABLE - battery, negative (black, 18"} . '

[ T T I R S

SOLENOID - start, 12v. .. .........0ce.nn. ..
REGULATOR - voltage, 12v. ............
CONNECTOR - headlamp.. .

AMMETER - 30 amp : ’

HEADLAMP ASSEMBLY - 12 v. (repairs page 65) .

STARTER-GENERATOR - 12 v. (repairs page 59) Delco No. 1101875

.............

3

~ STARTER-GENERATOR - 12 v. {repairs page 61 } Delco No. 1101970 _
SWITCH - neutral start . ... ... Ve e A -

SWITCH ASSEMBLY - ignition fincludes key) .. .............

_ ~'KEY -ignition ....+....... e e e e
SWITCH - P.T.O0. .. ... e el
COIL -ignition, 12 v. .o i e
. BRACKET. - coil mounting ., .. ............ aaee PR
SPARK PLUG - (includes gasket) ...............0 .. ... e
" GASKET -spark'plug . .....0...... .l

" CABLE - hightension . ...........
CONDENSER....... e T
FUSE - 20 amp. (inciuded in C23023 hamess}....... e

-
£ 1

—

. August 1996;

.




ALY

vy

5

. .~
T’ L

16
17 -

19

" REF.

BN =

~

CHND G

R
-~

12

13

14

15

20

21

‘22

24
25

- 26

27

28
29
30 -

31

32 -
33
34
- 3b

36
37

SoOONDBAWN S

e el

g {0

24836

c
-C. 24837
. C . 19521 -

" NSS
! NSS .
[182- 516
, KO 275182
. .C 28695

_.C 26518
oL -

oL
oL

" NSS -
L' C . 27440

" B1322-69

' CASE 220,222, 224 AND 444 COMPACT TRACTOR . . - © ey

4
* PART NO. - .
C. 23330
c 23012
131- .. 628
. 187- 1334
C - 32178
..NSs .
.C 28932

- C . 14304
'C 22573
113- 185"
7182- © - 20
195- 520
' 128- . 102
111 202
S111- 108,
129‘ :'101
113- 185,
129- . 122
C 14599
c129- 27
192: . 18 -
169-. 133 -
O/L .
‘C 18788
S8 221
192- . 21
NLA g
111- . 131
193- 57
NLA .
192- 7 19 -
173-° 296
182- . 528
129-° 37
“113- %
' C 24069

‘LOCKWASHER . - internal tooth

1
1
4
4
2
1
1
2
1
3
4
2
2
1
1
b
1
. 2
' BRACKET - starter generator adjust . ... .. .............. .2
8
8
3
1
1
2
2
1
2
4
1
2
2
2
2
2
1

. LEAD - breaker contact {order from local supp!uer) ..... e

" SCREW - #8 x'1/4"N.C. round head ... ................0."

ELECTRICAL SYSTEM HARDWARE.
_ 'DESCRIFTION  * ... Rea'p
NUT sw:tchmountmg ................ B '
NUT - speed type “U™ ... ........ . oooeeo
-SCREW - #8 x 1/2" self tapping, round head, PHillips ... .....
HEADLAMP ASSEMBLY

RECEPTACLE - headlamp {Order C32178) -

4

................

S BULB - headlamp . . o\ e e e e e e e
GASKET. -headlamp . ... ......... ... . .....cui... o
. LENS - headlamp'. ", . .\

...................................

BOLT - 5/16’' x 1"/ N,C. hex, grade 8 (Torque Spec 24 29 1. Ib)
LOCKWASHER - 5/ 16" zinc plated

WASHER - 5/16"' plain, zinc plated . ... ... ... ... ....

NUT - 5/16" plain, zinc plated .. ... e - B N\
BOLT - 5/16" x 3/4” N. C. round head, square néck ........"

_-BOLT - 1/4”" x 3/4”" N.C. round head square neck e

NUT - 1/4"-N.C.hex ......... ... ....00. ...
BOLT -.6/16" x 1" N.C. hex, zinc plated grade 8 e -
NUT - B/167 NF.hex. . ....ovun e,

NUT-#1ONF. hex .. 00 e,
LOCKWASHER - #10. .. ......0 . .... ... e
SCREW - #8 x 3/8" N.C. fillister: head . . ... L Lo

SCREW - #10 x 1-1/2" U.N.F. self @p
SUPPORT -.starier generator .. .. ... ... e e e e

© BOLT - 3/8" x 3/4".N.C. hex ......... e e -

LOCKWASHER - 3/8" ... ... ........ e,
SUPPORT - starter generator adjust ..................... L.
BOLT - 1/4" x.121/8".N.C. round head, square neck .........
LOCKWASHER - 1/4’" external tooth™. . ... ... ..., e 5, .
GROMMET -wire . ....... ..ot iinainnnn,
LOCKWASHER - 1/4"' zinc plated R P A
SCREW - 1/4** - 20 x 1/4" zinc plated .......... e e -

" SCREW - #10 - 32 x 1/2** zinc plated pan head e

NUT - #10 - 32 zinc plated ... ........v.... ... ...
BOLT - 1/4” - 20 x 1/2" hex head, zinc plated ..... e

. COVER -terminal ....:....... e e e T

P

WASHER - shim .005 ...... T P P . UAR .

" WASHER -shim.010°. ........... JE T e . UAR

CLIP - wire, headlamp ..... e el s O I

. BREAKER CONTACTS .

BRACKET - breaker contacts .'...............! e ieaan
SCREW - #10 x 3/8” round head zinc plated ........... U
LR - WiTE . ..t e i s e e e e e .
COVER - breaker contact. ...... e e R
GASKET -~ cover. ., .w....oinen.... e e et ees g -
SCREW - #6 x. 3/8' self—tapplng ......... e e, .

LOCKWASHER .- #8 internal tooth .. .. ... T S
:POINT SET - breaker contact assemblv {Use 027439 627440}
ROD breaker contact PUSH . . . o i e i e e

August 19957

-




. 70

'n:

L]
<&
¢

f

ATART— D

L ACAUTION  [emm———

TO baRsl TRACTDR: PLACK TRAYIOL LEwsr TG

0 LDW RAMIE

wv&
ICIIII‘IDII'—1

WMENTE TO TRACTEN ANO/OR ATTACHMENTY

Wu-m-ummwmmm
O LTI mumw -

KRRy 'l ANG PETH A BATY BRI AWAT FROM THE MACISE.

TRAVEL CONTROL
———iy

- \\\{\\I/}/// 1,

= N A
H ~ - A
. N - : :
e et e ki T e g B by e 32 4 i

' PR

’ M N -
. = .
o A ke AT R i Y e P LT AR ]
i ; 2

) 3

¢

;

'

B )

4

S )

b

v
¢

L]
N
- ©
A, b
% *
L

1 *

[ 3

: )

" 3
- ‘3._

v

i

1

10
-1

.13

“ 14
© 15
16

§
S
2
e, N
' ]
S
( !
.
rr-\ ‘Q

" REF.

OO D W~

0 Ba22gr

" " CASE 200, 222,224 AND 444 COMPACT TRACTORS. 71
. DECALS . S S
. 220 used prior to S/N 9722422 ‘ : ' -
222 used prior to S/N 9724053 -
N - 224 used pnor to S/N 9725192 '
444 usad |:mo‘;r to S/N 9726789 : - ‘
PART NO EIR . ‘ DESCRIPTION . . * -REQ'D
oL . DECAL - “CASE"" (Case No. 321- 1423) ..... e S S
C. .29031 DECAL -gasoline . ...... ... . ........ R 1, ‘
c .23209 DECAL - hydraulic reservoir . . .. .......... 0. ... .. ... ... 1 LTS
c 33589 DECAL - shiftrange . .............0 .. .0 . 0 .o, 1 -
‘€ 26932 DECAL - “Ciutch-Brake” .. ....... 0. ... i ciennn 1 ’
C 27481 DECAL - braKe ... ....vueee e e i e . 1
- NS5 - . - DECAL - hood 444 L.H.; hydraullc drlve (use C30859, C30866) 1
321- 3585 DECAL - instrument panel ............................... 1
NSS 7, DECAL - hood 220 R.H., luse C30860, C30862)............ 1
"NSS - -DECAL - hood 220 L.H., hydraullc» drive {use, 030859 CSOBBZ) .1
NSS DECAL - hood 222 R,H., fuse C30860, C30863). . 1
NSS DECAL - hood 222 L. H., hydraulic drive (use C30859 C30863) 1
NSS DECAL - hood 224 R H., {use C30860, C30864). .. ......... 1,
‘NSS - - DECAL - hood 224 LH., hydraulic drive use C30859, C30864) 1
NSS DECAL - hood 444 R H., (use C30860 CBOBBG). e e 1
G-
- A i
T 3 R .
. .s%“w X o
.y
,., - v 7 -
- ,‘- o . ..

August 1995




BEE

AcauTionis

tr = 5 .
anrion—"= .
sTART— D

nnnnnnn

------

NEAF ALL BHELDE MY PLACT .
I m‘-lﬂl:—rmm

PUACE TRAYE, CONTAGL |IVEN BT BERLTRAL

TO PARK TRALTEN mmm—mmm

PAREIV BAAXE, mn’!mmm-— -

AN NEECVE XNETION KXT.

mmm“vun_-w-n-

- | o s e weast 1ok AL, movEmERT YO Xror serosa.

-------

------

Al FACHMENT

uuuuu

o

, ONLY

oasoOneE |

r—_@

anis i

' .
'
(,a‘“‘-.f . -
. s .-
i
1

L.

.REF. . .PART NO.

oL

C 29031
C - 23208
321- 3585
C 33589
NSS :
NSS

NLA

'~321- 4165
. NLA

-13 ° NLAC

14 . NLAY .
15 32%1- 41560

_al_n._a b '
Moo BRWN -

16, 321- 4181 -

17 NLA ..

Kl s
“
———

" B1322-73

o

"321- 4162

321- 4164

| CASE 220, 222, 224 AND 444 COMPACT TRACTORS

DECALS (English)
220 used S/N 9722422 and after

' 222 used S/N 9724053 and after

224 used $/N 9725192 and after

444 used S/N 9726789 and after

. . DESCRIPTION

DECAL - ”CASE" fender '{Case No 321 2677)
DECAL - gasoline ............. I R
DECAL - hydraulic reservmr R e
DECAL - instrument panel . .... e
DECAL - shift’ range, . S S S, e ‘
DECAL - parking brake (use C27481) P N PR -
“DECAL - clutch, brake (use C27481)..,. ... ..
DECAL - hood top, 220........ e '
DECAL - hood tap, 222, .......... Ll
DECAL - hood top, 224............. e
DECAL - hood top, 444. .......... e e
:DECAL - hood, R.H. {shown}.. .. ... ... e '
DECAL - Hood, L.H. ........ SR .
DECAL - fender, ‘220" ......... P,
DECAL -fender, '222" ..... ... ... . .. ..
_ DECAL - fender, "224™ ... ..........0...
DECAL fender, 444" ... .. et e .

-
& {
3

a . \
.............
------------

..............
.............

.............

73

—l-ﬂ-l-l-l-l—\—l\—‘-—ﬁd_l-ﬁl-—lu—l—l—l

1

August 1995




"’;v;’ *

R

e i L 1

T e -

{

- REF.

A WA -

m-l:'-wr\:v-r_ .

D8 WHEEL WEIGHTS - MODELS 220, 222 AND 224.

PART NOQ.

-NSS
oL
192

129-

NSS
oL
11-
92-

129-

‘531

23

.:-10’&;_'

v

T

8
105

o

- NUT - 1/2* NC hex

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

3 . . -

[
- 1

- DESCRIPTION ,
WEIGHT - wheel 12" {Order as Machinery tem)......... e
BOLT - 1/2” x 3-3/4"” round head, square neck, NC, zinc plated
LOCKWASHER - 1/2" zinc plated ... .... e ’ .
‘NUT --1/2"" NC hex. . . . -

Le o om me e moaowa s

..................................

D10 WHEEL WEIGHTS - MODEL 444

. WEIGHT - wheel 15" and 16" {Order as M'a‘chinerv ltemn)

e

.....

... BOLT - 1/2 x 2-1/2! round head, square neck, NC, zinc plated .

BOLT - 1/2 x 2-3/4" round head, ‘squiare neck, NC, zin¢ plated .
" LOCKWASHER - 1/2'* zinc-plated ) )

.......................

.....................................

.
& -
o
- - 3
.
- o
) . \
L 3
-~ '
2.
.
% i
\
-
> .
Y
@
¢ . “
- rd
r -
;
.

™o b ph




N
"N D
D RN
2 o
g SRR

Z

o ) DESCRIPTION
WEIGHT - wheel 55 Ib. (Order as Machinery Item) .

he:ad 3q. neck

o

BOLT - 1/2" x 7" Rd

WASHER - 1/2"" _ ... . ...

CASE 220, 222, 224 AND 444 COMPACT TRACTORS
NUT - 1/2'" NC hex.

K8 WHEEL WEIGHTS — MODEL 220, 222

D ) —
O MN
0.; — U
‘Zz
= T
T D0~
d AND
o Z2r—rr
- ey %_

Y

vl

W

MODEL 444

WHEEL WEIGHTS —

K10

&

. WEIGHT - wheel 75 Tb. (Order as Machinery item)

v e
. +
o~ 00w ,
-
e e
-
T
-
P
. - L L
e e
. - .
+ 4
' 1Y
Vo
roe s
<o 4
P
s -
e o N
+
P
Kl -
..
-
«

_NUT - 1/2” NC hex. .. ..
WASHER - 1/2" ... .. y
BOLT - 1/2"'x 6"’ Rd. head Sq. neck

-
,,
o

£

105
533
525

o

195- °
111-

NSS
129-

1
2

.3
4

e

T e

Laditipens

W, At

¥
'

.+ August 1995

. N }
4, -
P -
. N *
A, - '
k]
< e .
.-
'
7 s a B
v
[ R v
' Ta
. .
- . .
'
«
.- .
¥ .
B
1
N
x 4 »
“
'
r
N . N
- r
. . Iy
N
< . '
L
o
1
'
. .
N v o2
R
- [
' ]
) -
N .
a
. f
. 5 =~
(R * - a .
b
-~
- I~
!
W . * - " ™~
. - ] o
-
- . h
= -
——
. AR .I|.t..,,
P, S, - [ - -
- \ T,
) . .
- . . v L
i e R R
: _1 ~ T - 3 |
/.rﬁu\\ . )
r -
s - A .- .
'
]
. ,
. . . N ,
. R a
1
]
3
-
N " r
o
v
'
:
5
L
%
'
- [
s
.
.
.
t
. .
s
{
R
,
4
.
.
. .
K
ot
- 4 . o
R .
(21 - .
w -
. § §



78

- - CASE 220, 222, 223 AND 444 COMPACT TRACTORS. 79
MODEL J30 HYDRAULIC LIFT
REF. ' 'PART NO. LJ . DESCRIPTIGN . REQ'D
1 . C 32259 CROSS SHAFT ASSEMBLY ....... . '. ..... e e e 1
2 ©219- 404 FITTING - lube . ... ... e e e e T
3 C 18251 -PIN - cyllndertolever....-.............._.............; -1
4 132- 310 PIN -cotter 178" x-1" .. ... ... . i 37
5 132- 361 PIN - cotter 1/8"" x'2-1/2" . . .. ..t it 1
‘6 - C 17249 . BRACKET - mounting; top . . v . oo ot it e e e et e e e e 2
7 C 17250 - ~BRACKET - mounting, bottom . . .. ... ...« .t 2
8" .113- 207 BOLT - 3/8"" x 1" NC hex........ e -4
9 131- 1181 NUT - 3/8" NC hex........... e e e e e 4
-10 C. 29408 LEVER - lift contral . ........ ... e et e e et 1
1 C 28237 KNOB - control lever ... ... . ... P 1
12° - C 27593 BUSHING - liftlever . ... ... . ... i 1
13 132-° 320, - PIN - cotter 3/32"" x 3/4" ... ..... e e e e 1
14 195- 533 WASHER - H2Y SIS e e e 1
.18 C 21518 WASHER -nylon . . ........ PR e 1
16  C 27822 - SPRING - control-lever .. ... .......ccoo .ol SR 1
177 1956- 521 ' WASHER -BM67. . e e et e e 1
18 .C 18742 ROD -control .......... e e N, 1.
19 129 | 122 NUT -5/16 NFhex . .... F . 1
20 - C 18025 BALL JOINT ... ...... ......... . 1
21, 113- - 207 BOLT - 3/8" x 1" NChex........ P e e 2 .
22 131- 1181 LDCKNUT 3/8” NC hex ....... e et e e e e e ah 2
23 1985-. - 104 - WASHER - 3/8" x 1-1/87 0D ... ... it . 2
24 . NSS .. . -BRACKET - cylinder (use C33138, 026‘!88) ............... 1
25 c 26188 . PIN - cvlmderfoot..‘...................." ....... P 1
26 C:. 27217 . VALVE - hydraulic, 2spool ................ e 1
27 . 218- - b056 ~ FITTING - valve {includés 218-5004 0" nngl ............. 2
- 28 NSS .- HOSE - short luse C31682 218 1093) .. .0 i e 1-
20 - C. 17734 HOSE - Iong e e e e e e e e e 1
30.° NSS CYLINDER - lift (use C26493 C30049l e e e e e e ey 1
31 NSS "BODY -g¢ylinder . .-.................. T, 1
. 32 NSS ROD AND PISTON ASSEMBLY ...... e e e e, T
33 NSS - CFOOT -cylinder . ....covvmeannnennn. N 1
34 C 14970 SEAL......... R SN SRR e 1
3. C 28487 PO RING .. L. e e e e e e e |
36 ‘cC 28697 B R S 1 2
Cc 13106 ° COVER -lube fitting . ... ... .. ... i i i et ienan 1
) ?‘.
B1322-79,. August 1995




80

' ., }[-' » L ;. . . _, ' . _7_' ;
%

CL CASE220, 222, 224°AND 444 COMPACT TRACTORS |
; S 3 H26 THREE POINT HITCH 444 -
l o . ‘ . FRAME, LIFT RODS AND ARMS
* REF. , PARTNO. - . SR ~ .DESCRIPTION = 'REQ'D
1  C 19740 . . HITCH PLATE ASSEMBLY .. ... ....ovenninmnreeannnn. T
2 219- 405  FITTING -IDE .....olveeenrnieennnnennns e 2
: C. 24447 ROD ASSEMBLY .. ... . .......... SRR foon i 1
. 3 C 14722 NUT -diftrod . ... i c e s 1 -
4 C 14724 CROD - RH. WL o e e 1
B “138- 308 ' .PIN-roll 1/4x3" . .......... S L
. 6° 132 91  PIN-cotter 3/16 x 17 .. .........: i .6
7 195° 541 ° WASHER - plain 5/8'" ........... J 4
8 C 147156 . ARM -t ...\ ... oty e 2
9 ' C 14931, CHAIN -stay 18 links ......... e e e e 1
10 13- . 118 BOLT -5/16 x 6/8" hex, zincplated . ..................0. . 2
11 131- 176 NUT - lock B/16” NC REX . . . . oo evtneef e ianiaennnnn, 2
12 C 28985 PIN - Klik. . ... . e e, Tl S Lo 2
93 . C 28222 ° PIN-KEK.......... ...k, S
14 G 14726 "-, ROD-lift LH.. .. .. e e R
15 ' C - 14717 PIN - clevis . ... ... .. A PO 1.
NSS L LINK ASSEMBLY - . iv v ot e et e e 1
16 C 14703 CENTER TUBE ASSEMBLY . .. ...\ teviiin e e e e 1
17 C 14709  'BALL END ASSEMBLY R.H. THREAD .. s cevn o onns 1
. 18 C .32427 ' BALL END ASSEMBLY L.H.. THREAD .................~. 1
T 19 ¢ 138 . B9 PIN-T10ll 1B X /B b "2
20 C . 14717 PIN - clevis B/8" X 37 ..\t 1
< . i .
o . CYLINDER AND DRAWBAR MOUNTING -
1 C 19740  HITCH PLATE ASSEMBLY.................. e, 1
2 C 26188 PIN - lower cylinder mounting ... ....... 00 oo v [ 1
- 3 C -14976 ~ . PIN-- upper cylinder mounting ... .. e e e 1
j 4 132- 310 PIN -cotter 1/B" x 17" . . ... o il JO 3
o 5 113 417 BOLT - 1/2” x.1-1/4" NC, hex, zing plated . .. ...........: L2
| .
; -
‘ ’ ', P
. - S _ o , N B1322-81 . - Algust 1995




82

- . casE220, 22'2, 224 AND.444 compA'c'r TRACTORS . L sa
o h . R MODEL H26 THREE‘POINT HITCH AND . - -
() S .~ MODEL F27 HITCH ADAPTER R
, o ' . HYDRAULIC CONNECTIONS AND COMPONENTS . - °
S REF. © PARTNO. - I "DESGRIPTION - . ReQD
S - 1 . 221, 1139 . NIPPLE-1/4%X'3". .. ... ... ... PR 1 :
S 2 221- 1375 - ELBOW-90° ..... e e e 1
3" C 26369 - HOSE - hydradlic short ........... e PP I -
4 C 25368 HOSE - hydrauic 2% ¢ T« "1
S 5 218- 5291 “FITTING - tee (includes 218-5004 Q" nng) ............... 2
. 6 . 'NSS . ' CYLINDER ASSEMBLY - (use C26494, C26188) ............ 1-
- 7 . C . 19476 "BODY -eylinder. ... .. L. L e e 1
f 8  C 19469 ' "ROD AND PISTON ASSEMBLY.. N N 1
I - .-9 NSS © . FOOT - cylmder e e e e e 1
| 10.. C. 14970 .. SEAL - W|per ........ N E
' 11 C T 28487 YO RING . :....i...... e S 1
: T 12 . € 28697 '"O”RING.-..‘,..' ..... e T LT 2 -
| . ' « s v '- - ‘ "_ A : ) —\ ' L ‘ | ‘ . . | | . -‘ J . f
P . ' ° ' - MODEL F-27 HITCH ADAPTER ‘ L
) NSS . "~ - BRACKET - hltch adapter. . . s e SO S SR A
.2 C 14568- ° PIN -drawbar ............ e ceseenianratad,
3 - 113 425 ' BOLT - 1/2 x 3" NC hex, zinc plated b e - 4
» 3 “ .
(] 4 :
!‘ -"\ " ¥
5 . .
i .
. el i .
: 4
& : \
n i . -
- ) '
) A -}I R ’ ' : , - L L ‘ LT ",_331 ) . L
. B1322-83 - : S s e e T August 1996
u - , ' .




’ - CASE 220, 2'22,‘2;4 AND 434 COMPACT TRACTORS: = . - 8
MODEL H22 AND J24 SLEEVE HITCH.
"REF. © PART NO. L, ' DESCRIPTION . ' ' REQ'D
1 . :NSS ) TCH FRAME ASSEMBLY (444) (J24) . ......... .. L
2 C 14457 ARMBft..... ...ttt 1
3 195- 541 - WASHER - p]am 2182 e 2
4 -C " .10898 PIN-safety _.......... ... . . .. . i, 2
5 - .C. 14459 BRACKET - hitch mounting R.H. (shown} .................. 1.
5 .C 25789 - BRACKET - hitchmounting E.H. . ..., ........._........ 1
6 -113- 2400 BOLT - 1/2" x 1-3/8" hex, zinc plated . i .....0...... ... 4
7 192- ..23 ° LOCKWASHER - 1/2*zincplated ....................... © 6
‘87 - NSS © | "PLATE - lift lever (use C24839)......................... 1
9 113-° 417 *  BOLT -1/2" x 1-1/4" NC hex, Zincplated .11 1. ..l 2
-~ 10 . 129-. .105 “-NUT - 1/2" NC hex, zinc plated . ......... e e 4
N 195- 545 - WASHER - plain 3/4” zinc Plated .. oo el 2
12 132- 306 | PIN-cotter 3/16 x 1-3/4" .. ~ . .. ... .. ... .. v ... ... 2
13 - 22-, 844 ° BOLT-1/2x 2- 3/4" NC hex, zinc plated B P 2
14 C - 14568 PIN-drawbar'. ..., *.« . . .. o e 1.
15 NSS - HITCH FRAME ASSEMBLY - {220, 222 and 224) (H22I shown '
Lo use'C23707) .. ... ... 1
' ' - J
[ L] - * b
VI L
" i ‘
- £
. \
- 3 o
oo e
R ’ ' ' " ’ ' o ! . 1 ' '-f' . ) o :
B1322-85 . T - o o ' " August 1995
‘ S |




. gﬁﬁ (u) _..__?.,-. .

Tty
v

CASE 220,222, 224 AND 444 COMPACT TRACTORS |87
‘MODEL H18 AND K18 FRONT END WEIGHT' BRACKETS
_ REF. . PARTNO. - 'DESCRIPTION -~ - REQ'D
1 c 16881 . BRACKET.- mounting. . ........ooveuueeoann... PR 1
2~ C_ 17161 BRACE < r8ar .\ v vt lei i ine e e dee et 1
3 c_ . 17162 BRACKET - weight mounting . . . . .. F e e e 1
4 113- . 417 BOLT - 1/2"" x 1-1/4" NC hex, zinc plated ................ - 6
¥*5 "113- 443 BOLT - 1/2 x §-1/2".NC hex (H18} ... . ... a2
6 '25-  108.  NUT - 1/2" NC hex, zincplated .:..... ... ._......... 8
7 .192- .23  'LOCKWASHER - 1/2" zinc plate ......... e 8
-8 195-, B33 WASHER-1/2" ... .. .. ..ol lieii, 8
.-'/ ‘ v ’
“1.. 7717859 °  FRAME - WEIGHt DOX - . . e s vece e
2. C 17863 BOX weight .. ......... e Yo 1
3 .C - 17860 “SUPPORT - weight box . ... i "1
4 C 17636 . PLATE-hitch ... ........ e e 1
5 111- 371 BOLT - 3/8 x 1" round head, square neck . . ... .. ... . ... -3
6 113 207  BOLT-3/8"x 1"'NChex........c............coooun.. 8.
7 129- 103 NUT =378 NChEX. ...t eti ettt daee s 7
-8 192 21 LOCKWASHER - 3/8" . .. .5 it e laee -7
9 195- 525 SWASHER - 3/8” L. ...l e 7
. Y
' ; . & -
| )
. Y !
2 - 'L
‘ . B1322-87 L .. August 1995 '




I = et e =y mmnm =

REF.

Lo~ hAWN -

B1322-89

' - CASE 220, 222, 224 AND 444 COMPACT TRACTORS 89
J-17"HYDRAULIC PTO KIT - SR
PART NO.. : ' - DESCRIPTION - : . ~REQ'D
Cc 30044 VALVE - PTOcontrol e e e 1
.218- 457 ~ FITTING - straight 3/4" NPT x 5f8” tube oLl BLL L. 1
218- 494 : FITTING - elbow 90° 3/4” NPT x 5/8" tube ............... "1,
218- 927 FI'ITING elbow 90° 1/2' NPT x-1/2"" female NPSM swivel . .2
C 23337 -, BRACKET - valve mounting - . .. ... ... e 1
. 113- 206 CBOLT -3/8"hex NCx 3/4" ... ... ... . ... it ‘4
192- 21 . LOCKWASHER-3/8" ................ e 4
C 23888 ° TUBE - PTO valve to travel control valve T P 1
C - 23962 "TUBE -pumpto PTOvalve . ........:.. ... I 1
C -156388 . CLAMP - double tubing (early productlon) .......... T T
NLA " - BAR - clamp (early production) .. ........... . ... . 50 .
" 113- 102 .. BOLT - 5716°° hex NC x 3/4"* (early productloh) e e - 1
129- 102 -+ LOCKNUT - 5/16"* NC hex (early prodUctlon} ............ 1
218- 5232 FITTING - 90° swivel elbow 37°x 37° flare 3/4"° NPT x 5!8" tube T
113-. 103 ©  BOLT - 5/16” x 17" NC hex (fender mtg. I ...... e e e 3
195-+ 521~ WASHER - 5/16" (fendermtg.) . ..................... .., 3
192- 20 | LOCKWASHER - 5/16" {(fender-mtg.) ........... Ve o.. 0 3
)
& .
¥ ~ v ' (
. A
5

f e

"August 1995



Al

REF. .

"~

QOO h LN =

“ B1322-91

PART NO.

C: 23618
c 848
¢ .. 28251
118 12 ¢
131- 1180°
'218- . 485
C 45431
C' 25390
C 23407
"C 23600
C - 26181
cC 18721
214 . 8
C 23879
C . 21592
c. 18719
C 28217
C 28710

i

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

| MODEL L-19 FLOW CONTROL VALVE KIT.

DESCHIPTION

VALVE ﬂow control . .... e et
EEVER -valve . . ... ...... e P
KNOB - lever

.....
............................

...............

FITTING straight T2 NPT ...
TUBE - flow control-valve td tube”
TUBE - bypass toreturnline .. ..............
. TUBE - valve to tractor valve. : . ... ........ ..
'TUBE - heat exchanger . ..:....... e .
HOSE -return ... ..... [P PR

............

CLAMP - hOS@. . . oo oottt

SPACER .......... e e e e
DECAL - valve, '"slow-fast’’

0" RING - shaft ..:.............. o

M

SNAP RING -‘sxhaft e e S

¢
t

.............

L,
s h e e e
...........
............
.
............
...........
...........
e v n v e e
............
...........
............
'
{
L. ,
[
'
L

,NM._AMAM_-'--J—‘—IT-{—*NNN—‘-‘—‘

a1

REQ'D

-

August.‘ 1996




92'.“.

. "' . CASE220, 222, 224 AND 444 COMPACT TRACTORS 93

J-17 HYDRAULIC PTO VALVE
" REF. PART NO. ST DESCRIPTION _ REQ'D’
-1 . C 30044 . VALVE-contro! ................ L 1
N 2 C 11891 SEAL -U-cup..........0. .. ... .o oLl 2
"3 oL ST PIN-- cotter 116" x™1/2" .. ....... ... ...~ . . ... 1"
4 C 28875 PIN-handle............ ... .. ... .. . ...~ 1
5 C. 19422 . BRACKET -handle........... e 1
& 71- 410 " SCREW - 1/4"" x 5/8" NC fillisterhead . _...... ... ... .. 2
N 192- 18 " LOCKWASHER - 1/4* ... .... PR e 3
8 NSS BODY- AND SPOOL ASSEMBLY (Order cigzgt)........ e 1,
9 C 11895 ADAPTER -spool . .. ............ 1
10 95- 4 WASHER - plain 1/4" ... ... S 1
R & | 75- .48 . SCREW - 1/4" x 1/2" vd. hd. machine . .. . . ... ... .. . 1.
12 C 11893 - BONNET - detent Froseeeeaaaa. S, . 1
13 € 11801 PIN -'detent . ...”, . e, 1
14  C ' 11892 SPRING -detent . ....... ... ... . . . ... ...t 1°
.18 C' . 11886 . ., WASHER -detentspring ... ....... ... . ... ... |
16 " NLA . - CAP.-detent ......... T T 1
17 169- 88 ~ . . SCREW - bonnet #8-32 x 2'* fillister head *. ... ... L., 4
18- C 19423 LEVER-valve ................... ... T 1.
19 221--..842 PLUG -relief 3/8" NPT . .\....... .. ... ... .. fee 1
20 C . 28700 . SHIM-.010"thick .......... ...... .. el “UAR
21 C 28716 - '.SPRING-reIiéf...........................:..., ..... B R
‘22 - C 28698 " SHIM - .020'* thick . e e P . UAR
. 23 211- 1" BALL -relief- 378" ... .. . . L. 1
.24 NLA S SEAT -relief ... 1
25 C 28696 . “O" RING -reliefseat ... ... .. ...... . ... ... .. . . . 1.
C 26 C 28237  y KNOB - hand throttle . ... ... ... .. . . .... ... .. ... A
27 € 26266, ' BUSHING-nylon ........ ... .. .. .0 1
R
| ’ ’ \ o / ‘
e - |
Q ‘ l ; ‘
o : " ' = . N
. - e : S s
\ B1322-93 August 19395




xf
).

PART

PAGE REF.

L4 =

. NUMERICAL INDEX

PAGE . REF. *

PAGE

- C1573¢°

C18153

PART PART REF.
NO. . NO. NO. - NO. NO. NO. - NO. : NO. NO.’ ;J
; ‘ » hS
A30064. 45 10 c1420i 437 C15735 ‘55 B
Ra5230° 65 4 C14222 49.39 C15737 E5 10
A70062 - 45 11 C14222 51 35 C15738 55 11
© A70i85 45 8 14223 49 37 .C15739 - 55 12
A72039 63 §° 14223 51 37 Cc15740 55 13
A72038 €5 5 . Cla3ps .69 T C16164 45 21
A72040 63 6 '©14344 63 34 €16239- 61 9
A72040 65 & 14344 65 34 C16339 49 22°
A72041 65 23° - 14345 25 7- £16361 37 20
A72043 63 1D 14399 17 26 C16362 37 @
A72043 - 65 10 C14399 19 26 C16363° 25 17
A72046 , 63 32 C14293 ° 21 26 C16373 37.11
‘AT2046 65 32 14457 85 2 C16393 39 17
AT2047 63 33 | 14459 85 5 16404 39 2
A72047 65 33 €14525 47 14 16429 39 7
" A72048 63 11 c14531 49 & . 16444 3915
'A72048 65 11 £14534 39 12, C16445 39 15
A72098 27 1, ‘C14537 67 9 C16446 39 16
 AT72104 ., ., 65 2 C14553 67-7 16447 32 16
C10314 - a5 2 C14565 67 4 16516 59 1
Cr0372 58 C14568 83 2 16581 87 L
£10372 23 13 £14568 - ‘85 14 16616 33 19
C10657 25 14 ', C1A599 £9 18 " Cl6616 35 1
10678 25 3 ¢l4644 49 24 "C16687 53 24
10898 85 4 Cl4644 51 24 ' Cl6637 53 35
C11529 - 25 18 - C14655 53 35 €16697 59
Cilis29 53 16 C14655 59 C16699 49 11
£11886 .83 15 | C14690 25 23 C16699 51 11
T c11891 93 2 C14703 81 16 - 16700, , - 49 13
C11892 93 14. 14709 81 17 C167004 . 51 13
C11893 .83 12 C14715 81 8 C1674 © 49 3 . n
Ci1895 93. 9 C14717 81 15 C1678 23 13 ,
C11801 83 13 14717 81 20 cie786 : . 35 12 ' ( ‘
Cl1906" 41 5 cla722 - 81.3 ‘C1E753 . 53 11 e
€12110 45 5 C14724 81 '4 Ci6794 83 10
12370 45 7 C14725 81 14 C16796 25 20,
C12551 49 25 ©14728. 39 22 C16945 43 1 % -
€12551 51'25 C14729 37 17 C17066 39 20
C12552 49 26 C14730 37 17 C17067 47 13
€12552 51 26 14827 . 59 4 -C17152 39 14
c12713 . 49.2 14830 59 9 Cl7161 . 87 2,
C127i3 . 512 C14831 59 10 C17162» .B7 3
12718 49 36 14836 53 15 Cc17216 39 18
C12718 51 36 C€14837 5% § C17249 47 6 |
c12723 , 49 10 Cc14838? 59 16 C17249 7% &
C12725 21 14506 17 44 17250 47 7
€12725 121 - C14906 19 44 C17250 79 7
C12975 41 9 C14906 21.44, " C17281 47 3
C12875 110 . 014906, 31 11 £17433 57 &
€1297% 43 20 C14970 i 83 10 C17435 57 9
Ci131o06’ 41 7 C14976 - 81 3 C17438 57 17
C13106 41 B 14891 81 9 C17439 §7 11
13306 43 C15036 55 19 + 017440 57 14
13108 45 C15038 55 21 C17443 57 18
C13106 47 C15096 4316 C17444 57 19
L 013186 49 16 €15335 53 1 - C17636 874
C13196 51 16 C15389 . 8% 10 C17717 29 1
| C13200 . B7-12 'C15410 39 5 C17718 29 2
‘C13z2Y’ 49 9 C18515 337 17855 87 1
€13241 49 5 C15515 35 6 C17860 87 3
. C13241 51.5 C15556 33 11 C17863 87 2
C13266 . 45-8 C15557. 33 8 .C17858 - 53 25 -
13266 51 7 C15557 35 10 Cc18014 43 2
13360 47 1 . .. Ci5564 47 11 18017 43 21 .
1 C13385 45 & €15718 . 333 £18089 29 14
Ca3zss 51 6 15718 35 3 cispez 5% 15
.C13526 , 45 2 C15721, 33 21 ' 18099 29 30 .(]
13716 11 6 €15731. 55 4 < €C18101 11 18 .
Cl4168 49 23 . C1573% 55 5, cislig - ‘5% 10 .
14168 51 23 C15733 - 55 6 = 18147 . 45 22
Ci4200 43 6. <557 37 8,

)‘r .

'NUMERICAL INDEX

c21814 -

u -

4

93
PART PAGE - REF. PART -PAGE  REF, .-PART, "PAGE - - REF.
NO.- NQ. NO. NO.. NO. NO, NO. .- NO.
18251 79 3 C21814 19 1 £23962 ‘89 9
©18719 ‘a1 - . 218147, 21 iz- C34069 69 35
© €C1B721 91 12 £21857 45 24 c240%0 ©55.7
C1B742. 59 6 €21872 45 19 24098 43 18
.o Cl8742 79 18 C2198% 67 14 C24137 37 12
T 18777, 41 2 C22023 37 4 . 024141 “'19 7
€18778 41 3 C€22278 41 12 © C2429% 59
cr8782 41 3 22278 415 24433 45 3’
C18782 - 41 3 . C22568 41 1% €24435- 45 1.
c18784. 412 c22568 41 19 T C24438 45- 9
c18788 69 23 C22573 ‘69 8 C24447 81
C18797 53 2%~ C22637 .49 14 C24490 21 50
€18809 47 1 C22637 51 14 Zj"c24491 .21 51
. Clg811 47 4. C22638 49 12 C24495 21 53
18812 41 1 C22638 . 51 12 C24652 27 3
C18814 17 43. C22698 11 13 C24729 2511
. clegi4 19 43 C€22698 13 13 - = - C24743 35 16
Cc18814 21 a3 C22699 1513 C24803 51 4
C18851 57 22699 . 17 2% C24B804 51 3
18507 33 2 £2269% .- '+ 19 23 £24814 67 6 -
C18308 33 15 C22699 . 21 23 . 024836 ° | 69 36
18940 33 17 . Q22700 17 31 024837 69 37
Cc18941 33 14 - 22700 19 31 C24843 51 .
C18952. 43 5 C22700 21 31 24862 55
£19025 59 g Cc22747 . 52 * C24863 55
Cc19025° 79 20 C22765 67 18 C24864 55
C18063 45 7 €22775 37 2 C24865 . ‘55
Cl9064 . - 458 22808 53 15 . C24867 55 3
€19115 - ~55 16 . 22818 .5 12 C24868 - 55 1
C19179 45 10- 22859 5 13 24884 .. 7 21
19250 45 1 c22874" 61 11 Cz4884 7 44
19251 45°11 ' C22889% 5 10 T 024884 9 21
19422 - 53 5 ' (2285986 61 6 C24887 23 9
C19423 93 18 Cc2292] .31 3 £24887 25 13°
C15469 83 .8 £22930 . 61 10 24887 27 2
C19476 83 7 1C22947 53 ‘18 . C24887 27 2
€19521 , 69 22992 41 13 €24511 53 20
C19740 81 1 22592 41 13 c25022 . 45 13
. 19740 .81 1 ©22998 31z . C25043° 7 25
C19767 | 31 15 C23002 67 13 C25043 7 4B
19867 31712 . C23004 ~ 31 23 . €25043 $ 25
C20036 -~ 317 23012 69 2 _..C25207 53 6
C20053 - 31 20 C23023 67 1 - 025207 . 55 16 R
- 20093 31 8 23024 67 2 * CZ5207 55 17
C20455- 5518 23025 67.3 c25208 53-7
C20456 55 2 €23030 57 5 C25208 55 1§ "7 .7
C20460 55 4 C23126 29 286 C25208 §5 17
C20461 55 5 . C23135% 13 18 ¢25258 ‘49 2D
C20462 55 & C€23135 15 18 25258 51 40
C20464. 55 12 C23171 25 14 C25368 - 83 4
21504 57 C23189 53 38 C25369 83 3
C21504" 57 C23209 . 71 4 .C25390 91 8
21506 57 22 C23209. 73 3 C25556 29 4
C21506, 57 11 Cc2332¢ 53 19 . C25556 " 39 ‘18
. 21507 57 7 €23330 . 69 1 C25605 29 3.
' £21507 57 6 . €23337 B9 5 C25784 53 12
"C21508 . 57 24 23407 91 9 €25789 ", T .85 5
C21508 57'8 C23527 373 C26063 -~ 5 1
© £21510 57 25 £23600 91 10 C26181 51 11
. €21510 57 9 €23618 ‘81 -1 C28182 .53 23
C21511 57 023624 35 19 ‘C261848 79 25 | -
©218518 . 595 C23625 - 35 14 26188 Bl 2
C21518~, 7% 15 ©23627 35 18 C26266 - 93 27
© C21526 41 18 ‘@23630 35 13 C26342° _.° 49 15 o
C21E526 T4l 18 ‘C23677 ‘e 35 2 C26342°° 51 15
£21527 41 16 €23740 33 2¢ (26381 45 17 ' R
C@21527 . - 41 17 C23740 ° 35 8 C26422 27 10
C2152% 41 21 ¢23860 23 8 . C26455 €1 3 -
- 21592 .91 15 C23860 | - - 258 2 . . 026518 23 7
. C21596 33 11 £23879°, 9% 14 C26518 "69 € .
17 1 c23888 89 8 - : 026702 33 18




-

—

" NUMERICAL INDEX

96 N
.PART PAGE REF. PART PAGE REF.- PART PAGE REF.
NO. NO. NO. NO. NO. . NO. NO.: NO. - NO.
C26702 35 20 28691 17 12 C30044 93 1 g
026703 55 C28691 ©19 12 C30070 .39 8
26932 71's . C28691 ‘29 27 C30071 39 8
C26985 25 ¥ i 028693 67 22 C30074 29 4 .
027150 35 . C28694 67 Caozeg 67 16
o €27217 -53 28 . C28695 . 68 5 030482 17 8
. C27217 53 29 c28696 93 25 C30482 . . 19 B
.., v 27217 79 26 28697 . 83 .12 'C30482 .221 5
. C27274 29 28" C28698 93 22 C30482 23 15
.C27276 278 C28699 . 57 1 £30483 13 10
€27278 . 27 21 C28659 57 1 C30483° 15 10
27283 17 7 28700 93 20 30484 11 '10
_ 027440 6911 C28701 59 13 30487, 7 27
27481 71 7 - c28703_ , 59 11 C30487. +*7 50
£27508.. 375 ., c28706" 57 13 . c30504 15 22 .
€27593 59 2 €28710, - T C30506 21 7 ‘
C27593 79 12 28716 93 21 C30868 17 38
C27596 61 2 C28809 "63 4 C30868 19 38
€27602 61 1 .C28809 . 65 40 . Q30868 21 38 - N
c27734 31.14° 28810 63 16 C31045 33 1 e
.£27755 < 45 23 C28810 65 16 C31045 35 7
273822 #59 4 .. C2BB23 . '63' 31 £©31096 ‘65 29
- €27822 7816, €28823 65 31 ©32169 "33 12,
; C28215 55 15 €28856 57 & C32169° 133 12
- : 28217 17 39, 28856 57 3. 032169 35 11
‘ €28217 . 19 39 C28875 93 4 (32178 67 11
28217 21 39 £28879 27 3. ©32178 69
: : €28217 2152 C28880 275 Q32199 55 20
‘ . . cz8217 91 . €28883 57 32259 - "+ 791
c28222 81 13- c28927 . 55 9 T e3zaot 67 17
C2B226 41 10 028929 ., 63 9 032427 , 81 18 P
. . . C2B226 41-11. C2B8932 69 6 C32891 11 24
L - 28237 31 1 28937 * 255§ 32891 13 24
| £28237 59 1 28937 25 16 . ¢32891 - 15 24
; L, -. c28237 79 11 | C28949 53 34 ’ €32841 17 34
C28237 93 28 98962 25 15 32891 19 34
C28240 31 8 'C28966 5% 18 32891 21 34 ’
“C28241 49 18 C28966 55 21 (32935 129 16
Cc28241 - 51 18 28985 BL 12 £33309 43 12
i C28251 81 3 T 028950 25 22 C33s11- 2% 1
S 28281 51 8 . C200%22 13 22 . 033417 49 38
N ,C28289 11 23 : 29025, 11 22 '©33417- 51 38
©28289 13 23 £29031" T 7L 3 . . 33589 > 715"
i ©28289 - 15 23 ¢ . C29031 73 2 : 33589 73 5
l ..+ C28294 - 53« Cc25290 - 5 14 35291 29 2
- .. — - 28321 ° A1 21 C29408 79 10 ' £36848 5z 2"
¢28321 13 21 C29413 67 10 C36935, 49 17
C28321 15 21, C29516 11 6. (36935 51 17
28321 53.5 ° 29517 11.15 C37222 51 22 )
28386 67 & 29518 11 15 C40687 41 1
28487 83 11 N C2951% 11 715 - C41010 67 15"
_C28669 1A-20 C29520 _ 1118 ; C42852 .49 as
C28669 13 207 : 29521 -7 13 6 - £a2852. 51 45
C28569 15, 2@ LR , CZ9522 © 13 18 £45431 91 7.
. C2B66Y 17 28 - C29523, A3 15 " F53108. 55 2: .
! 28669 19 28 . €29524 13 15 KOA236919% . 29.34 b
. C28669 21 28 C39525" 13 15 KOA237559 . 29 .32 .
28670 . 29 24 . . C29526 15-6 ° ' KOAZ3765% 298
£28676 27 16 : 29527 15 15 - " KOD235327 722 ..
C28677 33 16 29528 15 15 KOD2135327 7 as5.
€28677 35 15 . C29529 15 1§ . KOD235327 9 22 . "¢
28678 11 18 . €29530 . 15 15 ° KO200372 % 27 15°
C28678 13 19 C29697 1as3 14 - Xo260383.° 274 -
* C28678 15 19 - 029697 %égg 37 - '®D230011 * 7 20
N C28678 17 27 29731 - . 93 20 KO230011 »& 7 43 N
. C28678 19 27 €29732, .59 4N KO230020 . ‘920
C28678 21 27 29735 . .33 10 . Rozzorvo 7 16 " -~
. C28680 7 28 .C29735 © , 35 9.0V | " "RO230170 © 7.39
C28680 7 51. ~=e29737. ‘231 < - " !.  goz30170 G5 16
. C28680 - 9 26 , €29738.- £ 67:207 ) . K0230170° ' 179 .
.. C28690 . .29 31 ‘c3004s . - 89"1° ) ’ . 19

.
A

i

1.

o

I3

. -
e T e

[

* KO230170

r

I

2

PART

PAGE

NUMERICAL INDEX

PAGE  REF.

e

97

'PAGE ' REF.

©.061-

616

121- 106

35 13

REF. PART . .PART ‘
NO. NO. . NO. NO. NO, ' 'NO, S NO. - NO. .NO. " . .

. KO230170 21 9 K0235603 ‘29 36 o 071- 410 - 93 § L iz
KO2302685 19 A KO235631 7-10 ' - 075- 48 . 93 11 -7 VAR
K0230265 & 21 11 KQ235631 9 10 © ' 0B3- B . 55 20 e
KO230722. 67 23 . E0235652 ' 25 S A v es2« 4 72 T el
‘KO231032 78 . " RO235748° 17, 42 S D ; 092- 4 9 2 loe
K0231032 7 5 . KO235748- 19 42 ‘ . 0%2-. & 711 x2 D
KG231032 95 K0235748 *21 42 el L 092- " 8 13°12
RKO231032 23 6 KD235757 1729 o . 092-- "6 " 15 12-, C ,
KO231281 67 .19 . K0235757 - 19 29 S - 0%2- " 8B 75 4 co
K0235003 - 1111, KO235757 21 '29 . 035- 4 -~ 93 10 S
K0235003 13 11 o K0235757 | * 23 5 . 111- - 5 29 5. . K '
K0235003 . 15 11 X0235818 17 35 . . . 111- 108 O 65 14 <o
KO235004 117 - . ~ KO235818 .19 35 ° . ©- 111--131 .69 27 -
KO235004 . 13 7 KO235818 21 35. .. - , 111~ 202 . 69 13
KO0235004 . 15 7' K0235826° 714 B 111- 256 5 4 .- A
KO2350078 7 17.- . K0235826 7 37 111,371 .- 8785 - ., .. .

” -K02350078 7 40 KO235889" 13 2. . 111- 521 77 4
KO2350078 - 9 17 F02315850 13 18 . 11%- 825 . 77T 4. . . |
K02350075 1710 . . 0235891 13 .16 111- 531 753 o
KO2350078 19 10 - F0235892 ‘13 16 | o 113- 1 .49 20,
KO2350078 21 10 KO236675 -, .17 4 | 113- 1. 5120 . °

. EO235008 - 7 1§ . K0236763 .18 2, ©, 113- 1 1.3 T

 K©235008 - 7 38 RO236764 15 15 - - So113- 7 .61, 4 T ‘ .

' KG235011 . 718 ° RO23676S 15 16 © 113~ T . 69 34 :
K0235011 7 41 RO236766 15 16 » 10 T a13- 3 7 25712 ‘ o

- K0235011 5 18 .KD236886 211. 7 - | 113~ i2° . 91 & : Coe

K0235025 17 18 ‘KO23706¢4 21 6 R 113-. 17+ 299" -. ¢ _
K0235025 1% 18, KO237064 23°2 ' T .. 113- 102 - 43 11 °
K0235025 © 2116 : K0237277 17 49 : 113~ 102 ge 12. | :
'K0235025 233 "7y K023727% " 19 49 - . 113- 103" ° 89 15, Lo
K0235026 17. 17 . ko237277 21 439 113- 107 15 33 - y .
KO235026 . - 19 17  KO237421 5 10 . 113- 113 © 37 15 - .
_K0238026, 21 17 ' RG237423 . 5 4 '113- 118 . 61 2 . R
KO235047 .. - 7 9 KO237489 - 27 3 ) ' 113- 118 81 10 ,_ -
K0235047 939 - K0237520 25 4 T c113- 122 - 39 11 : .
K0235048 76 - "KOZ37670 19 4- ' 113- 130, ' 425 7 ‘ :
"KO235048 96 K0237670 21 4. . ]. - 113- 185 €699 .

. K0235048 23 11 - KO237672 | 9 14 - . 113- 188 - 69 16 | .
K0235053 | 928 " ‘KD237677 254 - T+, 113~ 206 43 13
KQ235057 23 14 U KO237895 51 113--206" 53 2 A |
K0235070 17 29 - RO270158 17 2 - o 113- 206 89 6 | _

K0235070 19 29.. - X0270158 19.2 . ‘ 113- 207 17 33. C '
'K0235070 21 29 KO270158 © 21 2 . 113- 207 - 21 23 S 7
KQ235070 23 5 KO270885 17 3 ; oo 113-,207 TN 31 18 ) .
E0235084 ° 29 19 . R0270889 15 3 ‘ 113~ 207 . 33 3 -

KO235085 .. 29 18 RO270889 21 3 113- 207 35 22 -

KO235086, ° 29 17 RO275066 7 26 . : C . 113- 207 0 47 8 N
KO235117 78 KO275066 7 49 . 113- 207 - ~ 798 - . o
KO235117 98 y KO275066 8 27 : 113- 207 79 21 o
‘KO235118 . . 7.7 KO275067 7 26 ’ - . 113- 207 , . '8B7.6 :
KO235118.. .9 7 EO275067. 71,49 »113- 209- 17°14 LT e

" KO2351258 17 11 KO275067 ‘9.27. 7 113- 209 177 19 14 C .
KO2351255 19711, KO276143 © . 7 & . . 113~ 209 ° 21 14 -
KD2351258 " 29 29, . - 0275143 94 . 113- 219" 28 6 - 7 S

. k0235168 © 718 {KO275144 i & X A 113- 221 69 24 A .

' KG235168 7 42 . K0275244 g 11 - .. 113- 427 . 815 , -
R0235168 9 1s- K0275144 - 23 12 . 113~ 417 . 89 - o - .

- KD235207 25 6 . ‘RO27S182 ' 695 4 : ... 113- 417 T 874 - .. T

. KO235277 |, 29 23. R0275220 73 - 113~ 424 . 37 18 - .

7 KO235287- 7. 11 2 -, CKO275220 . 93 L - 113-' 424 . - .39 4 ¢ .

. Ro235288 11 16 KO275231 ' . 27 5 S a13- 424 473 "

- KO235289 .,-"11-.16 K0275341 . 56 . 113- 424 _ <49 43 "

' K0235290 © - 11 16 K0275341 - . 23~10 - |, 113- 424 .51 43 - o
K0235353 ' .17.20 KO275341.t° [°25 %1 S {7 113 4250 833 . -
R0235353 .19 2D, . KO275960 29 1s ", 113-'427 @ 39 3o IR VY
k0235353 21 20 022- 844 8s 13 . . 113- 341 | 393 ¢ - 0 L. -
0235353 23 4, 025- 108 - 87 6 .7 113- 7443 . 87 5. S

' KO235448 27 9 - 028-, 680 49 34 ‘ . 113-118i 799 - -
RO235476 . 28-25 028- .680 5134 . | 113-2400 - 85 6 e
KQ235496 .. 29 12 "061- S10 . - 57 ) . 131%- 200 533 . : :
-KO235582 “ ' 9 15 19 25’ S , S L

e e e A

PRy




